Block No. Parts Name(CN) Parts Name(EN)
FO0 REIW M ENGINE FITTINGS
FO1 e LOCK KIT
FO2-A N MUFFLER
FO3 L] FRAME
FO4-1 BrHFL PLASTICS 1
F04-2 B2 PLASTICS 2
F04-3 BrEHE3 PLASTICS 3
FO4-4 BrHt4 PLASTICS 4
FO4-5 BrH4S PLASTICS 5
FO5 BTSSR FRONT SUSPENSION
F06 B85 REAR SUSPENSION
FO7-A Bk FRONT WHEEL
FO8-1 GBS BRAKE SYSTEM
F08-2 HIhES BRAKE SYSTEM
F10-B ERZRESR STEERING SYSTEM
F11-A =) REAR WHEEL
F12 HFE FUEL TANK
F13 e SEAT
F14 ERFESHIE REAR HANDRAIL&FOOTREST
F15 FHEE RS ELECTRIC SYSTEM
F16-V2 JTE LIGHTS
F17-A e DASHBOARD
F18 REHER COOLING SYSTEM
F19-1-V2 sAENETE WARNING DECAL
F19-2-A MM (ESEH) DECAL KITS(NEBULA WHITE )
F19-2-C MEEEEELEER) DECAL KITS (KNIGHT BLACK)
F20 BEETE TOOLS
F22 BFEEERD SIDE BOXES(PLASTIC)
F36 BARZEERSR FUEL VAPORIZATION SYSTEM
F38-A WEEH OWNER\'S MANUAL
F38-B BB (EE) OWNER\'S MANUAL(GERMAN)
F41 =IEER AIR FILTER
F88 BH A2ZRSE A EU5 A2 PARTS
F89 R ASRSERG EU5 A3 PARTS
E01-1 & T HRE D SRk UPPER & LOWER CRANKCASE
E01-2 B&AEMNED S RIGHT&LEFT SIDE COVER
E01-3 HEFRD B OIL PAN
E02-1 SHESED SR CYLINDER HEAD COVER
E02-2 SEED S (1) CYLINDER HEAD (1)
E02-3 SHEDE (2) CYLINDER HEAD (2)
E02-4 SEAD SRk CYLINDER BODY
E02-5 B fEao =SBk CAMSHAFT
EO3 WS AR MAGNETO
E04-1 HREMEAT SRR (1) CRANKSHAFT &CONNECTING ROD (1)
E04-2 HAET SR (2) CRANKSHAFT &CONNECTING ROD (2)
EO05 BT CLUTCH
E06-1 e INERER (1) TRANSMISSION SYSTEM (1)
E06-2 PR, (2) TRANSMISSION SYSTEM (2)
E06-3 R INEEAR (3) TRANSMISSION SYSTEM (3)
E06-3-V2 PENIERE, (3) TRANSMISSION SYSTEM (3)
E07 HBESR LUBRICATION SYSTEM




E08 KRB WATER PUMP
E09 BEES STARTING SYSTEM
E16 Stk BALANCER SHAFT
E17 TR EAFIE RS THROTTLE&INJECTOR
E18 R EZEHBRAES ENGINE GASKET SET




FOO Eixjﬂ‘ﬂ,’ﬁ'—%ﬁﬁ{# ENGINE FITTINGS
I:\leom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) |Alternative Parts
01 [6NT1-000210-0BBOO |FRONT BRACKET ASSY, ENGINE AR RES 1
(PLASTIC POWDER)
02 [6NT1-000240 FRONT LH CUSHION RUBBER 1, ENGINE |&=HBIAETMERESI | 2
03 [30001-102150110 BOLT M10x1.25x150 125 1
04 |6NT1-000141 REAR LOWER SHAFT, ENGINE RIS TR 1
05 |6NT1-000231 FRONT DUST COVER, ENGINE RENEIE PR 2
06 |6NT1-000281 REAR UPPER RUBBER, ENGINE BEINE _EE Mg 4
07 |30203-102110 NUT M10x1.25 123 3
08 |6NT1-000250 FRONT LH CUSHION RUBBER 2, ENGINE |&&EIEE T EREST| 2
09 [6NT1-000221 FRONT RH BUSHING, ENGINE BRI B ARENE 1
10 [30006-080025810 BOLT M8x25 [ 3
11 [30001-102110110 BOLT M10x1.25x110 125 1
12 [30006-080020810 BOLT M8x20 125 1
13 [6NT1-000131 REAR UPPER SHAFT, ENGINE KRG E R 1
14 [30204-102810 NUT M10x1.25 1253 2
15 [6NT1-000282 REAR UPPER RUBBER BUSHING, ENGINE|&EHE L& MERTE 4
16 |6NT1-000291 REAR LOWER THREAD SLEEVE, ENGINE |&aZHE FEEIBINE 1
17 |6NT1-000292 NUT M18 FHEEIRE 1

RN R /ENGINE FITTINGS




FO1  #8B LOCKKIT

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [6NQV-011000-6400-M1 [LOCK KIT SBEHES 1 6NQV-011000-6401-M1
01 |6NQV-011000-6401-M1 [LOCK KIT SEHE 1

02 [6NQ0-011001-0MP0O0 |KEY (BLANK) $ERt 2

02 [6KMV-011020-B001 KEY $HRL 2

03 [30102-050008900 INNER HEX SCREW M5x8 A7 AR SLIRET 2

04 |30102-050025900 INNER HEX SCREW M5x25 A7 A EESLIRET 3

05 |30006-060012870 BOLT M6x12 [ 2

06 |30102-060020810 SCREW M6x20 1257 2

07 |6NQ#-010500-6000 CABLE, REAR SEAT JEEERRIR 1

08 [30110-421130010 SELF-TAPPING SCREW ST4.2x13 EeEa) 2

FO18{E B H/LOCK ASSY




FO2-A MUFFLER
I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) |Alternative Parts
01 [0700-022012 GASKET, EXHAUST PIPE HES SR 2
02 [8010-020001 NUT M8, MUFFLER JOINT B IREMS 4
03 [6NTV-021100-B001 |EXHAUST PIPE ASSY IS EIRREAH 1
03 [6NTV-021100-B002 |EXHAUST PIPE ASSY HESEIRRAH 1
04 [6NQV-021001-B000 |SEAL SLEEVE 1, GRAPHITE AEEHEI 1
05 |A000-020600 CLAMP 2 AT 1
06 |[6NTV-021200-D002 |MUFFLER ASSY HEss AN 1
07 |A000-020005 BUSHING wE 6
08 [A000-020004 DAMPER, MUFFLER EESRETE 3
09 [30204-080810 NUT M8 125 1
10 [A000-020006 SHAFT, MUFFLER B 1
11 |30006-080035810 BOLT M8x35 [Ty 1
12 [A000-020003 SEAL SLEEVE, GRAPHITE 2 ARTHEID 1
13 [A000-020500 CLAMP 1 THEANI 1
14 [30204-102810 NUT M10x1.25 [=IS] 1
15 |6NQ#-021200-6000 |TAIL ASSY, MUFFLER HeeEEEA A 1
16 |6NT1-000281 REAR UPPER RUBBER, ENGINE RIS EE SRR 1
17 [6NQ#-000201-6001 |REAR UPPER RUBBER BUSHING, ENGINE |&ziHlig EE MERATE 1
18 |30006-102040860 BOLT M10x1.25x40 124 1
19 |6NQ#-020001-6001 |DECO GUARD, TAIL ERERE 1
20 [6NQ#-000205-6001 [MOUNTING SCREW, CHAIN GUARD PSP RREIEE] 2
21 [0HU0-176000 OXYGEN SENSOR SUERES 2
22 |6KM0-021001 RUBBER COLLAR BRE 1

T 7 2% /MUFFLER




FO3 E’,’E FRAME
I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 |6NTV-031000-D200-01{FRAME ASSY (MAUD SPIRIT BLACK) |ZEZRIEiEA M 1
OBPOO
02 [6NQ#-030030-6000 |LH BRACKET, LOWER DEFLECTOR |E FEhEZRHEE 1
03 [6NQ#-030040-6001 |BRACKET, RH LOWER DEFLECTOR |G FeiERES2EE 1
04 [30006-060012870 BOLT M6x12 122 18
05 |6NQ#-030190-6000 |SIDE STAND MISZZRIEEAS 1
06 |A000-030006 BOLT, SIDE STAND MIS7ZERE 1
07 [A000-030210 SPRING, SIDE STAND EEERS 1
08 |A000-030004 SPRING COLLAR, SIDE STAND DEEHESIPE 1
09 |30208-102810 NUT M10x1.25 125 1
10 [8080-040064 DAMPER, FRONT FENDER BIEETGRRE 7
11 [A000-040302 RUBBER DAMPER MNP SE TR 7
12 [30102-060012810 SCREW 25T 2
13 |6NQ#-030080-6000 |[MOUNTING SEAT, REGULATOR R R 1
14 |A000-030130 BRACKET 2, REGULATOR BESRTERERES 1
15 [5020-031001 RUBBER SLEEVE, FRONT LICENSE  |RiIF2EESTZRIRIRIRE 2
BRACKET
16 [5020-031002 RUBBER SLEEVE LINER, FRONT AR AR ENE 2
LICENSE BRACKET
17 |30006-060025870 BOLT M6x25 122 2
18 |6NT1-030100-0BBOO [BRACKET, REAR FENDER (PLASTIC |[GiiiRsz 2RISR 1
POWDER)
19 |30006-080028810 BOLT M8x28 122 4
20 [6KJ0-030601-0BBO  |SUPPORT PLATE, REAR LICENCE JEhERESTIENR 1
(PLASTIC POWDER)
21 [6KJ0-030200-0BBO BRACKET, REAR LICENCE (PLASTIC |[GhEiBZ&EE72 1
POWDER)
22 |30306-080112 WASHER 8 HhEE] 2
23 [6NTV-190011-D001  |VEHICLE PLATE iRk 1
24 [30902-0420820 BLIND RIVET 4.2x8 HCEIET 2 30902-0400820
25 |A000-040702 INNER HEX SCREW M6x12 A7 AIRETM6x12 1 6KM#-040702-8000
26 [6NQ#-030060-6000 |MOUNTING SEAT, FUEL TANK AL RE 1
27 |A000-030001 LH CLAMP, MAIN CABLE R 1
28 [30206-080510 NUT M8 EARE 2
29 [30303-080112 WASHER 8 HhE] 2
30 [5BY0-040010 RUBBER SLEEVE BRE 1
31 [0180-015003 RUBBER SLEEVE BRE 2
32 [6NQ#-030400-6002 FRONT BRACKET ASSY Bz 2RI R A 1
33 [6NT1-030001 BRACKET, CANISTER TR ES R 1
34 [6NQ#-030050-6000 |MOUNTING SEAT, FRONT FENDER  |BiiS iR 3R 2
35 [30006-080020810 BOLT M8x20 124e 2
36 |6KJ0-030920 MOUNTING SEAT, RH REFLECTOR SR ETee AR 1
37 [30006-050020810 BOLT M5x20 12fe 1
38 [6NTV-030010-C000 |BRACKET, CONNECTOR ERtEES 2R 1




4 FRAME




FO4-1  ¥8¥M41  PLASTICS 1
I:\fom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) | Alternative Parts
01 [30006-060020870 BOLT M6x20 124 2
02 |6NQ#-040102-6000 |RH BRACKET, WINDSHIELD eSS 1
03 |6NQ#-040109-6000 |RH LOWER FIXING ROD, WINDSHIELD HXIFIEA FEET 1
04 [6NQ#-040111-6001 |CONNECTING PLATE, WINDSHIELD XS EERER 1
05 [6NQ#-040101-6000 |[LH BRACKET, WINDSHIELD XA SZ5E 1
06 [30112-050016440 SCREW ASSY M5x16 BETRSH 4
07 [6NQ#-040108-6000 |LH LOWER FIXING ROD, WINDSHIELD EXIEIEA NEET 1
08 |[6NQ#-040103-6000 [KNOB(LEFT HEAD-THREAD), WINDSHIELD |XI3SZhEsHB 1
09 |6NQ#-040104-6000 [LH SUPPORTING ROD, WINDSHIELD XUSASZA T 1
10 [8010-000004 BOLT M6x14 MEIEEMEx14 2
11 [30110-481130010 SELF-TAPPING SCREW ST4.8x13 BEBURET 4
12 |6NQ#-040105-6000 |RH SUPPORTING ROD, WINDSHIELD XEas 1
13 [6NQ#-040113-6000 |KNOB(RIGHT HEAD-THREAD), WINDSHIELD |XEAheeaA 1
14 |8030-040800-00001 [NUT CLIP M6 VEEEES 2
15 [6NQ#-040051-6000 |[WINDSHIELD XIS 1
16 |6NQ#-040041-6000 |LOWER PLATE, WINDSHIELD ERE N 1
17 |6NQ#-040043-6001 |RH COVER PLATE, WINDSHIELD XA SR 1
18 [6NTG-200424 INNER HEX SCREW M6x25 A7 FAIRETM6X25 2
19 [A000-060002 SCREW, CHAIN GUARD PRI RRIZET 4
20 [A000-040302 RUBBER DAMPER HEIMP SR PIRER 2
21 |6NQ#-040042-6001 |LH COVER PLATE, WINDSHIELD HEXIFEEA SR 1
_

2 RH41/PLASTIC 1




FO4-2  ¥BEM42  PLASTICS 2
I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) | Alternative Parts
01 [6NQ#-040014-6000 LH INNER PANEL, RESERVOIR TANK [7K$&EPIIPHR 1
02 [9060-040310 PLASTIC CLIPS BERES 12
03 [30016-060016810 BOLT M6x16 12 4 30102-060025810
04 [30006-060020870 BOLT M6x20 12re 2
05 [6090-040303 BUSHING w"E 2
06 [6090-040302 RUBBER DAMPER BERE 2
07 [8080-040064 DAMPER, FRONT FENDER BIEEMRRE 2
08 [8080-041130 PLASTIC SCREW ERAKIZET S 2
09 [6NQ#-040015-6000 RH INNER PANEL, RESERVOIR TANK [/Kf&GRIPIR 1
10 [6NQ#-040036-6000 SHADING STRIP, RESERVOIR TANK  |7KFEAIMNPHRIESCH 1
LH OUTER PANEL
11 [6NQ#-040037-6000 SHADING STRIP, RESERVOIR TANK  |/KFEGIMPIRES S H 1
RH OUTER PANEL
12 |6NQ#-040016-6000 LH PANEL, ENGINE BREHNAIFHR 1
13 |A000-040302 RUBBER DAMPER THAEIMP B PIRER 2
14 [30110-420160010 SELF-TAPPING SCREW ST4.2x16 EE) 4
15 [6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD  |$&IPE%&catigs] 6
16 |6NQ#-040017-6001 MIDDLE PANEL, ENGINE EEHLFIFHR 1
17 |6NQ#-040018-6000 RH PANEL, ENGINE BANEIFHR 1
18 |6NQ#-040019-6002-0BMO0O |LH PANEL (NEBULA BLACK) PR 1
19 [30110-481130010 SELF-TAPPING SCREW ST4.8x13 BLURET 4
20 |8080-000001 CLASP =il 3
21 [6NQ#-040021-6001-0BMOO |RH PANEL (NEBULA BLACK) GiFtiR 1
22 |6NQ#-040038-6000 SHADING STRAP, LH PANEL IPRE & 1
23 [30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 BiEE] 8
24 [6NQ#-040039-6000 SHADING STRAP, RH PANEL AIPRIE LR 1
25 |6NQ#-040022-6000 LH PANEL, FRAME FELOHIPHR 1
26 |6NQ#-040023-6000 RH PANEL, FRAME FEEAIPHR 1
27 [6NQ#-040012-6001-0VEQO |LH OUTER PANEL, RESERVOIR TANK |7KFEZESMPHR 1
(NEBULA WHITE)
27 |6NQ#-040012-6001-0HD0O |LH OUTER PANEL, RESERVOIR TANK [7KfEZEIMAHR 1
28 [6NQ#-040013-6001-0HD00 |RH OUTER PANEL, RESERVOIR TANK [7KfEEIMAR 1
28 |6NQ#-040013-6001-0VEOO |RH OUTER PANEL, RESERVOIR TANK [KfEGIMFHR 1
(NEBULA WHITE)
29 [5270-150002 FOAM (FR &RR), BATTERY ERERREE 2




L 42/PLASTICS 2




FO4-3  ¥B¥143  PLASTICS 3
I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) | Alternative Parts
01 |6NQ#-040005-6001 UPPER PANEL, HEADLIGHT BIFRT _E3FiR 1
02 [8080-041130 PLASTIC SCREW BRAKIZETAS 6
03 [8080-000001 CLASP <10 1
04 |6NQ#-040006-6000 INNER LINER, HEADLIGHT UPPER BURBAT 3Pt 1
PANEL
05 [30110-421130010 SELF-TAPPING SCREW ST4.2x13 HIURET 8
06 |6NQ#-040004-6000-0BVOO|FRONT PANEL, HEADLIGHT BRI HIRHR 1
06 |6NQ#-040004-6000-0VEOO|[FRONT PANEL, HEADLIGHT (NEBULA |BiBBITEIIFHR 1
WHITE)
07 [30110-420160010 SELF-TAPPING SCREW ST4.2x16 BINRET 2
08 |6NQ#-040034-6000 BRACKET, HEADLIGHT FRONT PANEL |RIBBITaiFAREEENR 1
09 [30110-480160010 SELF-TAPPING SCREW ST4.8x16 BIBURET 2
10 [6NQ#-040001-6000 LOWER COVER, DASHBOARD NETE (R 1
11 [30110-481130010 SELF-TAPPING SCREW ST4.8x13 EURET 2
12 [9060-040310 PLASTIC CLIPS BREES 4
13 |A000-040302 RUBBER DAMPER SHFEIMPEE R 3
14 |6NQ#-040002-6002 LH FRONT INNER PANEL ERINIPIR 1
15 [30006-060020870 BOLT M6x20 [Ty 2
16 |6090-040303 BUSHING HE 2
17 |6090-040302 RUBBER DAMPER EHRE 2
18 |6NQ#-150600-6001 OUTLET SEAT, USB USBiHEEES 1
19 [6NQ#-040003-6002 RH FRONT INNER PANEL LRI 1
20 |6NQ#-150500-6001 OUTLET SEAT, POWER BRRHEES 1
21 [6NQ#-040029-6000-0VEOO|FRONT PART, FRONT FENDER BRI EIER 1
21 [6NQ#-040029-6000-0BVOO|FRONT PART, FRONT FENDER BRI EIER 1
22 |6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD el 6
23 |6NQ#-040031-6000 REAR PART, FRONT FENDER BRI S 1
24 [6NTG-050002 NYLON GASKET Dia 8 BB D8 4
_

BBR143/PLASTICS 3




FO4-4  #B¥l444  PLASTICS 4
I:\fom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [6NQ#-040008-6003 |RH FRONT PANEL ArIPR 1
02 [30110-421130010 SELF-TAPPING SCREW ST4.2x13 B IUEsT 12
03 [9060-040310 PLASTIC CLIPS BEEEE 4
04 [0180-014010 WIRE CLAMP “%EES 2
05 [8080-040064 DAMPER, FRONT FENDER BIEETSRRE 6
06 [8030-040800-00001 |NUT CLIP M6 MGIERF 4
07 [30006-060020870 BOLT M6x20 [Ty 3
08 [6090-040303 BUSHING wE 2
09 [6090-040302 RUBBER DAMPER BHRE 2
10 |8080-000002 CLIP NUT ST4.8 FHRSTA4.8 4
11 [30110-420250010 SELF-TAPPING SCREW ST4.2x25 BIU2ET 3
12 [6NQ#-040011-6000 |INNER LINER, RH FRONT PANEL AEPIRA R 1
13 |6NQ#-040009-6000  [INNER LINER, LH FRONT PANEL RIPIRIIET 1
14 |6NQ#-040007-6003  [LH FRONT PANEL FERIHPHR 1
15 [30110-420160010 SELF-TAPPING SCREW ST4.2x16 BInigsT 2
16 |6NQ#-000102-6000 [COVER, SMALL SPROCKET NP S 1
17 |30006-060030870 BOLT M6x30 [Ty 1
18 [6NQ#-040044-6001 |RADIATOR FAN GUARD BUAEEXEE 1
19 [6NQ#-000203-6001  [INNER HEX SCREW M6x20 A7 SAIRETM6x20 1
20 [9010-120008 SPONGE PAD, FUEL TANK ST 5
21 [6NQV-040032-6200 |BATTERY BOX Bt 1
22 [8010-000004 BOLT M6x14 LS IEIEMEX 14 2
23 [6NQ#-000206-6001  [INNER HEX SCREW M6x16 A7 FRIREIM6x16 2
24 |A000-060002 SCREW, CHAIN GUARD PESIPRREIRE] 1
_

B EL44/PLASTICS 4




FO4-5 ¥Bf445 PLASTICS 5
I:\Tom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) |Alternative Parts
01 [6NQ#-040024-6000-0BV0O0 [LH REAR DECO PLATE EEEHR 1
01 |6NQ#-040024-6000-0VEOO |LH REAR DECO PLATE (NEBULA WHITE) |E/52EtHiR 1
02 [8080-041130 PLASTIC SCREW BRFKIZETAS 2
03 [30006-060020870 BOLT M6x20 125e 2
04 [6090-040303 BUSHING wE 2
05 [6090-040302 RUBBER DAMPER BHRE 2
06 [8080-000002 CLIP NUT ST4.8 FHRSTA4.8 2
07 |6NQ#-040025-6000-0BV0O0 |RH REAR DECO PLATE GaEimR 1
07 |[6NQ#-040025-6000-0VEOO |RH REAR DECO PLATE (NEBULA WHITE) |Bi5%EtHtR 1
08 |6NQ#-040026-6000 LH PANEL, TAIL LIGHT BT PR 1
09 [9060-040310 PLASTIC CLIPS RERAS 4
10 |30110-421130010 SELF-TAPPING SCREW ST4.2x13 BRURE] 21
11 |30110-481130010 SELF-TAPPING SCREW ST4.8x13 BRURE] 4
12 |6NQ#-040027-6000 RH PANEL, TAIL LIGHT EITaEIPR 1
13 [6NQ#-040028-6000 REAR BASEPLATE JBIEIR 1
14 [8010-000004 BOLT M6x14 M IBFEMEX 14 2
15 [8030-040800-00001 NUT CLIP M6 M6IRREsE 2
16 |6NQ#-040033-6000 COVER, SEAT LOCK BB S 1
17 |6NQ#-040045-6000 ADAPTOR PLATE, TAIL LIGHT LH PANEL |EITAiFiRIEEER 1
18 |6NQ#-040046-6000 ADAPTOR PLATE, TAIL LIGHT RH PANEL |EITAIFRIEER 1
19 [6NT1-043001 REAR FENDER | =z 1
20 [6NT1-043301 INNER BUSHING, REAR FENDER fERRAF 1
21 |6KJ0-042701 HOLDER, REAR LICENCE LIGHT JEhERRNT EIER 1
22 [30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 BIURET 4
23 [6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD PESRIPRREIRE] 1
_

BL45/PLASTICS 5




FO5 BIEZE FRONT SUSPENSION
I:\leom Parts Number Parts Name(EN) Parts Name(CN) | Qty [ Remark(s) Altg;r:?:ve
01 [30102-080030860 INNER HEX SCREW M8x30 1BET 4
02 [6NQV-050002-6001-0BP00 |[PRESS COVER, HANDLEBAR (MAUD SPIRIT  |[AEIBES 1
BLACK)
03 [6NQV-050010-6001-0BP00 |HOLDER, HANDLEBAR (MAUD SPIRIT BLACK) |38 EE4R {4 2
04 [6KJ0-050005 WASHER HE 4
05 |6KJ0-050004 DAMPER RUBBER, UPPER TRIPLE CLAMP EERE IR 4
06 |6NTA-050003 LOCK SCREW, UPPER TRIPLE CLAMP iR EERET 1
07 |6KJ0-050006-00001 LINER, UPPER TRIPLE CLAMP HERE 2
08 [A000-050004 WASHER 5 HE 1
09 [6NQ0-050001-0BP00 UPPER TRIPLE CLAMP LERIR 1
10 |A000-050018 INNER HEX SCREW M8x35 A7 A REHESLIRET 6
11 [6KJIV-160920-8001-M1 FRONT SIDE REFLECTOR EUSERES 2
12 [30204-102810 NUT M10x1.25 [EIN] 2
13 |A000-050006 LOCK NUT 1 S 1
14 |A000-050008 WASHER 5 HE 1
15 |A000-050007 LOCK NUT 2 PERET 1
16 |A000-050009 DUST CAP, UPPER RETAINER B AE 1
17 |A000-050100-10000 STEERING BEARING ASSY ErimRES 2
18 |A000-0501A0 STEERING BEARING ASSY HErimREsS 1
19 [A000-050400 ANTI-DUST CAP, LOWER RETAINING RING THEHEAERN 1
20 |6NQ#-050003-6000 LIMIT CLASP, FRONT BRAKE FLUID HOSE BRI HERE 1
21 [30006-060012870 BOLT M6x12 1248 1
22 |A000-0503A0 LOWER TRIPLE CLAMP TiEREN 1
23 [A000-050011 RUBBER PLUG 2 BIRED 1
24 |A000-050501 GUARD PHiPE 2
25 [A000-050510 DUST COVER, FRONT SHOCK ABSORBER Bl E 2
26 |A000-050520 OIL SEAL, FRONT SHOCK ABSORBER B Es Y 2
27 |6NT#-050600-9001 FRONT RH SHOCK ABSORBER BIAREES 1
28 [6NT#-050500-9001 FRONT LH SHOCK ABSORBER B =S 1

B 22/FRONT SUSPENSION




FO6 J5E22Z% REAR SUSPENSION

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) [ Qty | Remark(s) Alternative Parts
01 |A000-060005 SLEEVE, REAR SWING ARM JEERATE 1

02 [A000-060006 ANTI-DUST RING [N 1

03 [30403-02800 NEEDLE BEARING HK28x35x16 SR 3

04 [6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD e L] 1

05 [A000-060001 CHAIN GUARD 2R S 1

06 |[6NQO0-060300-0BP00 [REAR FORK ASSY FEXISEAS 1

07 |A000-060210 ADJUSTER, CHAIN PEEATES 2

08 [A000-060201-0BBO CAP, CHAIN ADJUSTER (PLASTIC POWDER) |§&5%iE 5 58841k 2

09 [30306-080112 WASHER 8 HE 2

10 |[30200-080810 NUT M8 [T 4

11 |6NTG-060008-10000 [LH PANEL, REAR FORK [SEEER AR 1

12 [6NQ#-000206-6001 INNER HEX SCREW M6x16 A7 BIBETM6X16 9

13 [6NQ0-060011-10000 |UPPER PANEL, REAR FORK JEHEZE iRy 1

14 |30204-122810 NUT M12x1.25 [T 1

15 |6NTV-060100-9000-M1 |[REAR SHOCK ABSORBER JEmEse 1

16 |30400-02004 BEARING 6004-2RZ ETIEES 1

17 |30800-04205 CIRCLIP FOR HOLE 42 A-TYPE FLAD S MEIE42 1

18 [30500-030800N OIL SEAL FB30x42x 7 hiiiES) 1

19 |A000-060011 HEX FLANGE BOLT NEE=EIRE 2

20 [A000-060004 NUT M20x1.5 1B 1

21 [A000-060003 SHAFT, REAR FORK =L 1

22 [A000-060007 RH BUSHING, REAR SWING ARM EEEAHE 1

23 [6NTG-060009 RH PANEL, REAR FORK EEZEAIPR 1 6NTG-060009-10000
24 [9060-040310 PLASTIC CLIPS BR-EES 1

25 [6NQO0-060012 PROTECTING MAT, REAR SWING ARM SRR ER 1

26 |A010-100208-00001 RUBBER PLUG, CLUTCH LEVER BIESFRRE 4 6KM#-100002-8000

JEE48/REAR SUSPENSION




FO7-A Bi%  FRONT WHEEL

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) | Qty | Remark(s) Alternative Parts

01 |[6NTV-070100-6000-0B200 [FRONT RIM ASSY (MATTE BLACK) BCIEES 1 6NTV-070100-6001-0B200
01 [6NTV-070100-6000-0YEOO [FRONT RIM ASSY BIEBES 1 6NTV-070100-6001-0YEOO
01 [6NTV-070100-6001-0YEOO |[FRONT RIM ASSY (GOLD BROWN) BACIEES 1

01 [6NTV-070100-6001-0B200 [FRONT RIM ASSY (MATTE BLACK) BIEBES 1

02 [30501-030800N OIL SEAL (FB30x42x7) HREY 2

03 [30400-02082 BEARING SREhRR 2

04 [6NQV-071102-2000 CENTER SPACER, FRONT RIM B E 1

05 [A000-070002 BUSHING, FRONT AXLE BECIEE 2

06 [30705-1751 TIRE e 1

07 [A000-070001 AXLE, FRONT WHEEL (WITH KYB BIECHH 1

SHOCK ABSORBER)
08 [A000-050016 RUBBER PLUG, FRONT WHEEL AXLE |gittimiginsE 1
09 [5190-070030-1000 VALVE, INFLATION S 1

FO7 R/FRONT WHEEL




FO8-1 #IBhZE% BRAKE SYSTEM
I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [6NQ0-081010-10000 |OIL OUTLET PIPE, FRONT BRAKE BUEIEh e 1
02 |A000-080102-2000 WASHER HE 11
03 [A000-080101-2000 BANJO BOLT ITRRE I 3
04 [A000-0801J0 FRONT BRAKE LEVER BIklEhFIRAS 1
05 [A000-0801NO FLUID RESERVOIR, FRONT BRAKE BIREhER B ES 1
06 [A000-0801W0 BOLT PLUG, OIL DRAIN FURIREAES 3
07 [A000-0801MO HALF-COVER, FRONT BRAKE PUMP  |gi&lzhE&R¥EHS 1
08 |A000-080110-2000 MASTER CYLINDER, FRONT BRAKE |Fi%lzh&RAS 1 6NTV-081100-6200-M1
09 |6NQO0-081020-10000 |FLUID INLET PIPE, FRONT BRAKE AIFIEhEHE 1
10 |A000-080103-2000 BANJO BOLT 2 ISR 1
11 [A000-080131-2000 LEVER FiF 1 A000-0801J0
12 |A000-0801L0 SWITCH, FRONT BRAKE BIRIEhFXAS 1
13 [A000-0801HO GUIDE ROD, FRONT BRAKE CALIPER |gi4lzhiHE4FES 2
14 |6NQ#-0811A0-6000 FRONT BRAKE PAD BISIsh R 2
14 |A000-0801CO PAD, FRONT BRAKE B RES 2
15 [A000-0801F0 PISTON, FRONT BRAKE CALIPER BRI EEES 2
16 |A000-0801EQ BRACKET, FRONT LH BRAKE CALIPER |BiE szt 2R A S 1
17 |A000-080150-2000 FRONT BRAKE CALIPER, LH BiACHEEtHES 1
18 [A000-0801G0 BRACKET, FRONT BRAKE BIaHlsIHRRESIRES 1
CALIPER(RH)
19 [6NQ#-081200-6000 FRONT BRAKE CALIPER ASSY, RH BlasEiREES 1
19 [A000-080170-2000 FRONT BRAKE CALIPER, RH BIasshiHES 1
20 [6NQ#-081040-6001 LOWER FULID HOSE ASSY, FRONT  |gislzh NHEERS 1
BRAKE
21 |A000-0802E0 PISTON, REAR BRAKE CALIPER EHEtHiEEAS 1
22 [6NQ#-0810A0-6000-30 [HOSE ASSY, REAR BRAKE MASTER  |[EHIshER e E M 1
CYLINDER
23 [A000-0802C0 FLUID RESERVOIR, REAR BRAKE EHRIzhERBRES 1
PUMP
24 |A000-080233-2000 PIN 5 1
25 |A000-081020 OUTLET PIPE, REAR BRAKE fEhlEhHRE 1
26 |6NQ0-081040-10000 [INLET PIPE, REAR BRAKE ERIEhEEE 1
27 |A000-081400 MAB MAB 1
28 [6NQ#-0810A0-6000-20 |REAR BRAKE MASTER CYLINDER IEHIEh R E M 1
ASSY
29 [A000-0802H0 GUIDE ROD, REAR BRAKE CALIPER |G&IzhiES4THES 1
30 |6NQ#-081300-6000 REAR BRAKE CALIPER ASSY EizhEHES 1
30 [6NTG-081060 REAR BRAKE CALIPER faklshtHES 1
31 [6NQ#-0813A0-6000 REAR BRAKE PAD ASSY ez AL 1 A000-0801D0
31 |A000-0801D0 REAR BRAKE PAD EfsisAAS 1
32 |A000-080213-2000 CLIP HEX 1
33 [6NTJ-0802D0 BRACKET, REAR BRAKE CALIPER Bl 2RAS 1
34 [6NTV-081070-9300-M1 |[REAR BRAKE LIGHT SWITCH BT % 1
35 [30006-060012810 BOLT M6x12 12k 1 30006-060012870
36 |6NTV-081000-9300-M1 [ABS BRAKE ASSY ABSHIZNEEHEES 1
36 |6NTV-081000-9301-M1 [ABS BRAKE ASSY ABSHIZNERHEES 1
37 |A000-080224-2000 FLUID NOZZLE iR 1
38 [A000-080232-2000 SEAL RING, FLUID RESERVOIR SRR 1
39 [A000-080216-2000 PIN SHAFT BEL] 1
40 [A000-080234-2000 WASHER 8 HEg 1




$5) Z4/BRAKE SYSTEM




FO8-2 #IENZE%  BRAKE SYSTEM

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [A000-080010 FRONT BRAKE DISC BIHIIRES 2

02 [A000-080003-10000 |BOLT, BRAKE DISC HshERE 10

03 [30006-102055870 BOLT M10x1.25x55 [ELES 4

04 [30006-102055860 BOLT M10x1.25x55 [y 1

05 [6NQV-080006-2600 |REAR BRAKE DISC =il 1

06 |6GU#-090002-6001 |REAR GEAR RING S 1

07 [6KMV-080004-8500-M1/SPEED SENSOR WIRIERES 2

08 [6NT1-030180 BRACKET ASSY, ABS CONTROLLER |ABSIE4lseZit 28A & 1

09 [30305-060112 WASHER 6 HE 1

10 |A000-050014 BUSHING WE 3

11 |A000-050013 RUBBER MAT ey 3

12 |30006-060025810 BOLT M6x25 12 2

13 |A000-040702 INNER HEX SCREW M6x12 K7 BIRETM6Ex12 3 6KM#-040702-8000
14 [30006-080025860 BOLT M8x25 [Ty 2

15 [AD00-050015 WIRE CLIP, FRONT BRAKE FLUID BIFIENHESE 4

HOSE

16 |6NTG-080008-10000 |FRONT GEAR RING B 2

17 |A000-080008-10000 |WASHER, FRONT GEAR RING BISERA 10

18 [30006-060016810 BOLT M6x16 [y 1 30006-060016870
19 [30303-060112 WASHER 6 HE 1

20 [A000-080006-10000 |WASHER 1 BHE T 7x24x1.6_EeEg | 1

100HV

21 [6NQ0-080304-1H300 |PEDAL, REAR BRAKE (SILVER BLACK) | [G#lIzhEAtR 1

22 |A000-080007-10000 |WASHER 2 Eapil 1

23 [6NTG-080005 RETURN SPRING [ETAVEEES 1

24 |6NQV-150400-2802 |SPEED SENSOR FiREREs 1

25 |6NQ0-050017 LH SEAT, SENSOR EREE R 1 6NQ0-050017-10000
26 |6NQO0-050018 RH SEAT, SENSOR R e IR 1

27 |A000-080003-10000 |BOLT, BRAKE DISC HshE e 5

28 |6KJ0-080003-00001 |CLIP, BRAKE HOSE HETHEE 2

29 [30006-060012870 BOLT M6x12 1258 2

1% #%/BRAKE SYSTEM




F10-B  #AZS  STEERING SYSTEM

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 |6NQ#-100100-6001 |HANDLEBAR PIPE AEeE 1

02 |6NQV-100200-6006 |CLUTCH LEVER ASSY HE5FWRES 1

03 [6NQV-100201-6002 |CLUTCH LEVER BEEFR 1

04 [6GUV-100200-7002-20 [SWITCH KIT XA 1

05 [A000-100001-10000 |LH HAND GRIP EER 1

06 [30202-060170 NUT M6 [ 2

07 [8060-100109 TENSIONER TOOL FRER 2

08 |6KJ0-100010 BALANCER FEtheAE 2

09 [30102-060075870 SCREW M6X75 HRET 2

10 |A000-100010-10000 [RH HAND GRIP ASSY GEIEEE 1 A000-100010-20000
11 [6NQV-166000-6200 |HANDLEBAR SWITCH ASSY, LH AEFBAXEH 1

12 |6NQV-167000-6400 [HANDLEBAR SWITCH ASSY, RH GFEFXEH 1

13 |A000-100600-00001 |CLUTCH CABLE B8R 1 A000-100600
14 [A000-100002 CLIP, CLUTCH CABLE BESsREE 1

15 |6NQ#-100400-6002 |[THROTTLE CABLE 1 HITRIE 1

16 |6NQ#-100500-6001 |THROTTLE CABLE 2 HITRIZRIN 1

17 [6KJ0-100002 TIE BAND, CLUTCH BEENEYST 2

18 [A010-100208-00001 |RUBBER PLUG, CLUTCH LEVER BB SFRRE 2 6KM#-100002-8000

811 Z4/STEERING SYSTEM




F11-A %  REAR WHEEL
I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 |A000-110001 SHAFT, REAR WHEEL B 1
02 [30306-200112 WASHER HE 1
03 [A000-110002 LH SHAFT SLEEVE, REAR WHEEL EREHWE 1
04 [30204-102810 NUT M10x1.25 [EIS] 6
05 [30020-102025410 STUD AM10x1.25x25 2 6
06 |6NTG-110004-10000 REAR SPROCKET [ShE 1
07 [30501-035800N OIL SEAL FB35x52x8 eiES) 1
08 [30800-05205 CIRCLIP FOR HOLE 52 FLA M 1
09 [30400-02503 BEARING 6205-2RS BRI 1
10 |A000-110006-0B20 SEAT, SPROCKET (MATTE BLACK) HEAOEE 1
10 [6NQV-110006-6000-0B200 {SPROCKET SEAT (MATTE BLACK) PEEOREE 1
11 [A000-110005-10000 SHAFT BUSHING, SPROCKET SEAT  |{EtRRiHE 1
12 [30400-02001 BEARING 6204-RS TRENMR 2
13 |A000-110007 DAMPER, SPROCKET SEAT PERCRESE AR 4
14 [6NTV-110100-2000-0B200 |REAR RIM ASSY (MATTE BLACK) SHIEES 1
14 [6NTV-110100-2000-0YEOO [REAR RIM ASSY SiEEAS 1
15 [6NQV-111102-2000 CENTER SPACER, REAR RIM SHIETRfRE 1
16 [30501-028800N OIL SEAL FB28x47x7 SHES 1
17 |6NT1-110003 WASHER, REAR WHEEL AXLE ERAHE 1
18 |A000-110009 WASHER 18, REAR WHEEL AXLE B8 1
19 |A000-110011 NUT, REAR WHEEL [ S 1
20 [30903-0403510 COTTER PIN 4.0x35 FOHE 1
21 [30705-1752 TIRE ®ha 1
22 [5190-070030-1000 VALVE, INFLATION S 1
23 /3120908 CHAIN 520-116 e 1
24 |30503-060800N O-RING 60x3.10 OF/E60x3.10 1
25 |A000-110310 RIVETED BUCKLE, CHAIN RSN 1

F11/5/REAR WHEEL




F12 ,EE?FE FUEL TANK

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [6NQ#-121000-6001-0VEOO [FUEL TANK (NEBULA WHITE) HEIEEAS 1

01 |6NQ#-121000-6001-0BVO0 |FUEL TANK HFE 1

02 [30006-060040870 BOLT M6x40 124e 2

03 [6NQ#-120002-6000 MOUNTING BUSHING TENE 2

04 [6NQ#-120003-6000 RUBBER DAMPER BLOCK Pl ey 1

05 [6NQ#-120001-6000 SEAT HOOK PEEE 1

06 |6KJV-150900-8001 FUEL PUMP ASSY TARERL 1

07 [30006-050020810 BOLT M5x20 1258 5

08 |6090-120210 QUICK JOINT gL 2

09 [6070-120400 CLAMP Dia 14.5A ToRIGE (P14.5) 4

10 [6NQ#-120010-6001 HIGH-PRESSURE FUEL HOSE ASSY |BEREES 1

12 [A000-120220-10000 HIGH-PRESSURE FUEL HOSE ASSY 2 |BEmRE4ESO 1

13 [6NQV-170200-6200 FUEL LEVEL SENSOR SR EREE 1 6NQV-170200-6201
13 [6NQV-170200-6201 OIL LEVEL SENSOR LRSS 1

14 |A000-170201 SEAL RING EHE 1

15 [30202-060110 NUT M6 [T 4 30204-060810
16 |A000-120001 RUBBER SUPPORT BIIERE 2

17 |A000-120006 CUSHION MAT, FRONT FUEL TANK  [BiERIIZE ik 2

18 [30601-111010 CLAMP A1l IREALL 1

19 [9CR6-120001 BREATHER HOSE, FUEL TANK HEESE 1

20 [6NQ#-120004-6000 CUSHION RUBBER WAHSER B e 2

21 |A000-040302 RUBBER DAMPER THFEIMPEE TR 2

22 |6NQ#-040048-6000 LH RUBBER CUSHION, FUEL TANK THFE A AR 1

23 |6NQ#-040049-6000 RH RUBBER CUSHION, FUEL TANK  |Hf&8Ga% PR 1

24 [8080-041130 PLASTIC SCREW BRAKIRETAAS 4

25 |805A-120004 FUEL FILTER, EFI IR S EE 1

W45 /FUEL TANK




F13 e SEAT
I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [6NQ#-131000-6001 FRONT SEAT ASSY BIEERVEE 1
02 [6NQV-132000-6001 |REAR SEAT ASSY JSEBAS 1
03 |6NQ#-000203-6001 INNER HEX SCREW M6x20 A7SBIBETM6%20 2
04 [9010-120310 RUBBER LINER, FUEL TANK e PR E 2
05 |5020-031001 2

RUBBER SLEEVE, FRONT LICENSE
BRACKET

RURRRE SRR IRIRE

J e /SEAT

4




F14 EHFESRE  REAR HANDRAIL&FOOTREST
I:\leom Parts Number Parts Name(EN) Parts Name(CN) | Qty | Remark(s) Alternative Parts
01 [30006-080030860 BOLT M8x30 12t 3
02 [30102-080025810 SCREW M8x25 1257 4
03 [30105-050014410 SCREW M5x14 1257 4
04 [30105-050025410 SCREW M5x25 1257 4
05 [30121-080035860 SCREW M8x35 1257 4
06 |30200-06087L NUT M6 125 1
07 |6NQ#-140102-6000 CONNECTING ROD R 1
08 |0700-065404 RUBBER SLEEVE, FOOT PEDAL BHRE 1
09 |[6NQ#-140104-6002 BOLT, PEDAL BiTigie 1
10 [30309-080870 WASHER EHhiE] 4
11 [30802-00605 CIRCLIP 6 FFO4E 2 30802-00603
12 [30802-00905 CIRCLIP 9 FEEE9 2 30802-00903
13 |5190-037813 SPRING SRS 2
14 [5190-037814 STEEL BALL SMER 2
15 |6KJ0-140132 RUBBER, LH FOOT PEDAL IR 1
16 |6KJ0-140142 RUBBER ASSY, RH FOOTREST GBS AE 1
17 |6KJ0-140151-2B210 REAR FOOTREST SEAT, LH (MATTE  |A/SHITEREE 1
BLACK)
18 [6KJ0-140161-2B210 REAR FOOTREST, RH (MATTE BLACK) |AGHIEREE 1
19 |6KM0-140131-1B200 FRONT FOOTREST SEAT, LH (MATTE | RUBIEEEE 1
BLACK)
20 [6KMO0-140141-1B200 FRONT FOOTREAT SEAT, RH (MATTE |GRIBIEEREE 1
BLACK)
21 [6KM0-140170 RUBBERS, FOOTREST FIBSR R AR 1
22 |6NQ#-140002-6000 RUBBER DAMPER ZgRER 4
23 |6NQ#-140003-6000 RUBBER WASHER BREEERE 4
24 |6NQ#-140004-6000 BALANCER, FOOTREST RS SR 1
25 |6NQ#-140100-6003 SHIFT LEVER ASSY THETERAS 1
26 [6NQ#-140103-6002 MOUNTING BUSHING ZREE 1 6NQ#-140103-6003
27 |6NQ#-140301-6001 BRACKET, FRONT LEFT FOOTREST  |ERiRIESZZR 1
28 [6NQ#-140400-6002 RH FRONT FOOTREST GRS ZRE N 1
29 |6NQ#-140501-6001 BRACKET, REAR LEFT FOOTREST i 1
30 |6NQ#-140601-6001 BRACKET, REAR RIGHT FOOTREST  |GAiGHIE%E 1
31 [6NQ#-140701-6000-0BP00 |REAR ARMREST EFE 1
31 [6NQ#-140701-6000-0VNOO |REAR ARMREST BFE 1
32 [6NQ#-140801-6000 T-TYPE BUSHING TEWE 4
33 [A000-140103-20000 SPRING HE 2
34 |A000-140104 LOCATING GASKET 1 eI 2
35 |A000-140106 LOCATING GASKET 2 Ve G 2
36 [6KM0-140107 BOLT M8 WY=F S 1
37 [6NQ0-140001 PIN Dia 12, FRONT FOOTREST RIS 12 2
38 [A000-140142 PIN SHAFT Dia 8 o8 2
39 [A010-140123 LIMIT BOLT ST ES 1
40 [30206-060570 NUT SRA2E 1 30206-060510
41 [30200-060810 NUT M6 1265 1
42 [30006-060020870 BOLT M6x20 12t 1
43 [6KJ0-140150-2B210 REAR FOOTREST, LH (MATTE BLACK) |AZ/GHIEBAH 1
44 [6KJ0-140160-2B210 REAR FOOTREST,RH (MATTE BLACK) |G/SHIEEAE 1
45 [6NQ#-1401A0-6000-1B200 |RH FRONT FOOTREST ASSY (MATTE |ARIBIEABEF 1
BLACK)
46 [6NQ#-1401B0-6000-1B200 [FRONT FOOTREST ASSY, LH (MATTE |ZRIBNEE4E(4 1

BLACK)




%/REAR HANDRAIL&FOOTREST

i i

RikF 51




F15 EE28Z% ELECTRIC SYSTEM

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [6NQV-150100-A100 MAIN CABLE FiR 1
02 [30006-060012870 BOLT M6x12 25 2
03 [A000-150800 AUXILIARY RELAY YD ERER 4
04 [801F-100101 TIE BAND U 4
05 |8010-150003 TIE BAND 5x250 s 11
06 [30006-080014810 BOLT M8x14 [Ty 1
07 [6NT1-150600 HORN [EIN 1
08 [8010-150002 CUSHION WASHER, FLASHER N NRER4E thh 1
09 [6FIA-150340-6400 FLASHER N 1
10 [6KMV-151200-8500 SWITCH SIDE STAND EFK 1
11 [6NQ#-000204-6001 BOLT, M6X16 1EHEM6%16 1
12 [6NQV-177000-2800 REGULATOR BAAESR 1
13 [30006-060030810 BOLT M6x30 124 2
14 [0180-014010 WIRE CLAMP e =y 3
15 |A000-150200 POSITIVE CABLE, STARTER MOTOR o AR S 1
17 [9CR6-150310 STARTER RELAY e EE RS 1
18 [31021000 BATTERY 12V10Ah BBt 1 31021200
20 |6WWV-045901-5000 |RUBBER BUSHING, AUXILIARY RELAY |iHBh4kERSSiERsinE 3
21 |30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 BHIEsT 2
22 [8080-000002 CLIP NUT ST4.8 FHRST4.8 2
23 |6KJ0-150600 SENSOR, ROLL-OVER M E ke 1
24 [0A70-014004 BOLT M5x25 124 2 0A70-014004-00001
25 [806A-151301 FUSE 7.5A {RBE22_7.5A 1
26 [6NTV-001000-D200 ECU ASSY ECURK 1
27 [30102-060016810 SCREW () 2
28 |806A-151302 FUSE 10A {RE8%2 10A 2
29 [5270-150001 FOAM (LH&RH), BATTERY ERMERRES 1
30 [5270-150002 FOAM (FR &RR), BATTERY ERMEERRRE 1
31 [7030-150005 TIE BAND e 1
32 [806A-151305 FUSE 15A {REG42 15A 6 806A-151303
33 [6GUV-151800-6800-M1 | T-BOX (Turkey) Eeerhs 1
33 |6GUV-151800-6900-M1 |T-BOX (Brazil) &Dgbrhis 1
33 [6GUV-151800-7100-M1 |T-BOX (US+Canada+Mexico) EHhechiz 1
33 [6GUV-151800-7300-M1 [T-BOX (Other countries in South America  |ZR8EFiE 1

except Brazil)
33 |6GUV-151800-7500-M1 |T-BOX (Europe-+Australia+Middle Heetiz 1

East+Africa+Southeast Asia+West Asia)




4% RA/ELECTRIC SYSTEM




F16-V2 JTE LIGHTS

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [6KMO0-160500-00004 |FRONT TURN LIGHT, RH BIAEERT 1

02 [30306-120112 WASHER 12 HE 4

03 [30303-100112 WASHER HE 4

04 [30200-102810 NUT M10x1.25 [EIS] 4 30200-102800
05 [8010-000004 BOLT M6x14 5 AEFEME% 14 1

06 [30303-050012 WAHSER HE 1 30303-050042
09 [6KMO0-160400-00004 |FRONT TURN LIGHT, LH BT 1

10 [30202-050170 NUT M5 [ 1

11 [5190-160230 REAR REFLECTOR (RECTANGLE, RED) |ER5158 1

12 |6KJC-160300-8000 LICENSE LIGHT KERBNT 1 6FIV-160600-6601
12 [6FIV-160600-6601 HEADLIGHT hEREXT 1

13 |6KMV-160200-B101  |TAIL LIGHT BT 1

14 [30110-421130010 SELF-TAPPING SCREW ST4.2x13 BT 2

15 |8080-000002 CLIP NUT ST4.8 F45ST4.8 2

16 |30110-481130010 SELF-TAPPING SCREW ST4.8x13 BT 2

17 [30304-050440 WASHER HE 1

18 |6NQV-160100-6200 [HEADLIGHT BIRRIT 1

19 [6KM#-160400-8000 LH FRONT TURN LIGHT EEERT 1

20 |6KM#-160500-8000 |RH FRONT TURN LIGHT AeEERg 1

T RILIGHTS




F17-A {3 DASHBOARD

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts

01 | 6NTV-171000-D201 LCD DASHBOARD R 1

02 30305-060112 WASHER 6 HE 2

03 30202-060110 NUT M6 125 2 30204-060810
{% % /DASHBOARD




F18 AHIE% COOLING SYSTEM

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [6NT1-180310 RESERVOIR WATER TANK Gl sl 1
02 [6KJ0O-180302 CAP, RESERVOIR TANK USRS 1
03 [6090-360003 VACUUM PIPE, CANISTER REREE 1
04 [8010-000004 BOLT M6x14 g EMEx14 2
05 [30601-212530 CLAMP B12.5 IR 5EB12.5 1
06 |6NQ#-180001-6000 |CONNECTING PIPE, RESERVOIR TANK |BI/KiEEEE 1
07 [30601-210530 CLAMP B10.5 IR¥EB10.5 2
08 [30112-060012410 SCREW ASSY M6x12 PRETR S 4
09 [6NQV-181200-2800 |FAN MOTOR ASSY XSBENNES 1
10 [A000-180400 CAP, WATER FILLER IkKOZEE 1
11 [8030-040800-00001 [NUT CLIP M6 M6IREEsE 4
12 |A010-180100-20000 |RADIATOR Hehes 1
13 |A000-180005 DAMPER?2, RADIATOR B eSS iRER RO 1

14 |A000-180010-1000 |COLLAR, RADIATOR BHESERERBINE 1 A000-180010-20000
15 [30006-080030810 BOLT M8x30 12 1
16 |A000-180004 DAMPER1,RADIATOR BRI 2
17 |A000-180006 CLAMP B30 IREB30 4
18 |A000-180001-1000 |WATER INLET HOSE, RADIATOR BohsskE 1 A000-180001-20000,A000;
180002-20000
19 [A000-180002-1000 |WATER OUTLET HOSE, RADIATOR HEAEsHKE 1 A000-180001-20000,A000;
180002-20000

20 |6NQ#-1803A0-6000 |RESERVOIR TANK ASSY BIKfEES 1
21 [30601-207050 CLAMP B7 IREB7 1
22 |6NQV-181000-6200 |FAN ASSY, RADIATOR BAEXBEES 1

WHIA%/C00LING SYSTEM




F19-1-V2

ZENET,  WARNING DECAL

I:\fom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 |6NQ#-190002-6001 INSTRUCTION LABEL, SAFETY WARNING |&£2Z&EmBRiRN, 1 6NQ#-190002-6002
01 |6NQ#-190002-6002  |INSTRUCTION LABEL, SAFETY WARNING | &£ Z &R 1
02 |6KJ0-190001-10000 CFMOTO LOGO ENXEFR 2
03 |9GQA-190201-10000 [WARNING LABEL, FUEL FILLING PORT  [IBHAOZE&ER 1
04 |6NTV-190001-B000 INSTRUCTION LABEL, TIRE PRESSURE  |# a5 EBE R 1

Failure to follow these instructions may result in serious -
injury or death.
® Read the Owner's Manual carefully before riding. Do not
attempt to do any improper modification or customization
to the vehicle.
® Always wear helmet and protective gear.
o0 ® Use unleaded gasoline of 93 Octane or above.
@ Do not touch muffler, radiator and engine when hot. Do _
Lo not touch rotating parts such as wheels during running. &R EFR =2
@ Drive according to road conditions. Slow down in poor MR
visibility and on slippery road surfaces. 47%40
| | ® Have your vehicle serviced or adjusted regularly,
|| especially the drive chain. 6KJO-190001-1
® Do not run the engine atidle for a prolonged period.
® Always start driving at the 1" gear.
® Shut off the engine when the oil pressure indicatornis on. T
{ CFMOTO) 7
h— 6NG%-190002-6001 EUZ09 A o
73 2
/,/./'
/// T BHTV=190001-B00D
yd A WARNING
//' please check the tire air pressure when
- the tires are cold:
1 pre—— Tyre front: 120/70ZR17 W/C =
3:'33—.}:.':‘::5-» . Air pressure front: 250kPa (36psi)
At Tyre rear: 160/60ZR17 M/C
TETL TR T T Air pressure rear: 2sokpa (36psi)
- Further information see owner's manual
-~ p SN 4XR
- P xRS
/‘/ P
P -




F19-2-A  MEWTE(ENR)

DECAL KITS(NEBULA WHITE )

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [6NTV-190101-D001-10 [MODEL DECAL LOGONET, 2
02 [6NTV-190102-D000-10 [DECAL 1, RH RESERVOIR PANEL GKFEIPHRGETE T 1
03 [6NTV-190103-D000-10 [DECAL 1, LH RESERVOIR PANEL AKFEIP ARG T 1
04 |6NQV-190104-A000-10 |ABS DECAL ABSIETE 2
05 |6NQV-190105-A000-10 [LOGO DECAL LOGOMETE 1
06 |6NTV-190106-D000-10 |DECAL 2, RH RESERVOIR PANEL AKFEPRME T 1
07 |[6NTV-190107-D000-10 [DECAL 2, LH RESERVOIR PANEL AKFEPHRGE T 1
08 [6NTV-190108-D000-10 |DECAL, RH REAR PANEL LEIPRIE 1
09 [6NTV-190109-D000-10 |DECAL, LH REAR PANEL LRI 1
10 |6NTV-190100-D001-10 |DECAL ASSY MEMTERBL 1
ONTV-190100-D0O01-10 MEnEHE S B
BdERe
PANTONE PANTONE PANTONE Dg&
- 873C - Cool Gray 8C Silver C +E alive =
5D = & R el A el el e R 2 e &5 et mm | owe | wEem | wsne | eseEsd |wesEes
0z | ENTV-190102-D000-10 TR ERETE T 453430 1 ™ 200 AW I E-123 A 03 | 6NTV- 190 103 -D000- 10 R R T 3EZeE0 1 M 200858 8 TEAA M Db B L

P .3 £ vy R HE REER | WESE | EEATEH | FERTEE
5 e P R+ R i EEE | HEe | pEeEad |BEsEEE D5 | ENTV-190105-D000-10 TR AR [ 193450 1 | @ 2005k | FEhohi | SDdSie 0 T i
04 | ENQV- 190 104-4D00-10 ABSRATE 41810 z o osRE | Rt FE B Rt
s me 28 R e TR P T [ g me E g R | &R Hi FMER | WIS | RERTEH | RERmLE
= |l LoGORETE JE— 1 |los | - A E o7 | GNTV-130107-D000-10 A EREIEN | 19550 1| @ o03k® | Fobkd | sDdSie Lo T
;o ms BR M| ER HE R WEAE | EREEEY | EERELE li e s L3 £R Kt | ER HE EEER | WENE | EESEEH | EEsEEE
08 | 6NTV-130108-D000- 10 TR PR IT5ET 1 |sM2008B6 | RAAW [ s L A " | SNTV-190109-D000-10 ERPERTE 275453 1| 20aRE | AW [ S0 =H RAME
— B = ks P [ — S o
PP{tERE ik - - = -
FEIL, WPPR (MBS ) i gemEEaRn (EEEeE) |0 ki = o o bkl MEER | WEHE | REREAM | REREeE
01 | &IV-190101-D001-10 AT 107811 z I 208K | MM & L1 B8




F19-2-C

MENEE(FELERE)

DECAL KITS (KNIGHT BLACK)

I:\leom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
1 [6NTV-190101-D001-10 |MODEL DECAL LOGONLTE, 2
2 |6NTV-190102-D000-11 [DECAL 1, RH RESERVOIR PANEL AKFEIFRE I 1
3 |6NTV-190103-D000-11 [DECAL 1, RH RESERVOIR PANEL KFEIPRIGAE T 1
4 |6NTV-190104-D000-11 [ABS DECAL ABSNETE, 2
5 |6NQV-190105-A000-10 [LOGO DECAL LOGONLTE, 1
6 |6NTV-190106-D000-11 [DECAL 2, RH RESERVOIR PANEL A/XKEPIRM O 1
7 |6NTV-190107-D000-11 |DECAL 2, LH RESERVOIR PANEL KEEPERM e T 1
8 |6NTV-190108-D000-11 |DECAL, RH REAR PANEL iSRS 1
9 |6NTV-190109-D000-11 |{DECAL, LH REAR PANEL EEPRTE 1
10 [6NTV-190100-D001-11 |DECAL ASSY MEMGTEERL 1
6NTV-190100-DO01—11 MEMETE & R
HtEEes
PANTONE T
Silver C +i08} Fainea
B2 | eNT- oL a-boos 5 AR S R T a5 1 |2 2ecsme L‘}'}%} 1043 - i L SO DO-11 AR R T B W JEHE - W

e

wn mn - ot - e AR | SR | MEEESH | SEETeS o - R | mE o EERE | SR | smwmEs | emes
B4 | EBATH- 15001000 NSRS 4 - ooosiRER | WS FR o L E R - e B JE 1T P 1 [am mosimen 1“.‘5?‘&1 104 LI o L
- #£ 11
£ -
T e i R na HE EmaR | mENE | ewEEss smEmes
o5 | - 150n o5-Ao LoGORE e 1 [ow mesme | mrs W A =
e " ww S T TEEE | SmIE | smEEE | smemes
P o7 | evrv-merr-pom = AR R RE T 0 1 [am mesims 1"}52?&'_,( DA e o
i o
| )
A
FFe LA £ Rt nR HE T Ll LA R E R )
o | entv-1sores-pedm FEPEEE st w roemn | FHEAE aoiam o A Fn me E Rt == e EMMA | SEEE | SmEEER | smemes
o | enrv-mores-som-11 sErERt | zme | 1 | mesme | FRENE e me 1
#* LA i _ CHBSU PR A B 0
o = 2 3 e - _
Lo
ik, ey En - = = nE = PREY 3 L mEEET | SEEEes
o e w e ™ ERE | wRE ¥ = MES




F20 BEETE TOOLS

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [6NQO0-200100 TOOLS BEETH 1 6NQ0-200100-10000
02 [30102-060025870 SCREW M6x25 1257 4
03 [6NQ#-200001-6000 |RUBBER MAT TR 2
04 |6NQ#-200300-6001 REAR VIEW MIRROR, LH SRR 1
05 [6NQ#-200400-6001 |REAR VIEW MIRROR, RH CEESMK 1
06 [30305-060112 WASHER 6 HE 8
07 |6NQ#-200401-6000 [MOUNTING BRACKET, REAR RH VIEW |BGIEZRIERE 1

MIRROR
08 [30204-080810 NUT M8 [EIN] 2
09 [6NQ#-200300-6000-24 |SLEEVE ®E 2
10 [6100-200001 TIE BAND, TOOLS KIT BEEIER 2
11 [6NQ#-200301-6001 |MOUNTING BRACKET, REAR LH VIEW |AERliEiitmE 1

MIRROR

B TR/TOOLS




F22  jOfa(EERD

SIDE BOXES(PLASTIC)

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [6NQV-220200-6001-0BP00 [SUPPORTER, RH SIDE BOX ALEXEREE 1

02 [30006-080014810 BOLT M8x14 124e 2

03 |[6NQV-220100-6001-0BP00 |SUPPORTER, LH SIDE BOX NfEIEERE S 1

04 [30102-080045810 INNER HEX SCREW M8x45 PBET 4

05 [30204-060810 NUT M6 125 2

06 [30102-060025870 SCREW M6x25 PRET 2

07 |6NQ#-220300-6000 LH SIDE BOX L] 1

08 [6NQ#-220400-6000 RH SIDE BOX g=puaki] 1

F22 i1 % & B/SIDE BOXES ASSY




F36  JAHERARZRST

FUEL VAPORIZATION SYSTEM

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 |6L30-360200 CANISTER [T 1
02 [30601-108010 CLAMP A8 IREAS 7
03 [6NQO0-360002 FUEL VAPOR HOSE 2 BUHERSE D 1
04 |606B-360100 ANTI-ROLLOVER VALVE agliEl 1
05 |[6NT1-360003 FUEL VAPOR HOSE 3 BAHERSE D 1
06 [30601-109010 CLAMP A9 b7 3
07 [30601-112010 CLAMP A12 N 2
08 [6NQO0-360002 FUEL VAPOR HOSE 2 RRERSE O 1
09 |8010-180018 JOINT, HEAT TRANSMIT PIPE Gk ek 1
10 [6NTV-360001-DO00 |FUEL DESORPTION PIPE R HBE e 1
11 [6NQ0-360002 FUEL VAPOR HOSE 2 BNHERSED 2
12 |8010-360001 VACUUM T-JOINT tRE=1EEEsL 1

F36 #RMEEARZAIFUEL VAPORIZATION SYSTEM

%o




F38-A EBHE  OWNER\'S MANUAL

I:\fom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [6NQV-380102-A100-12 [OWNERS MANUAL (EU5) SERRIRBEE 1
01 [6NTV-380101-D300-12 |OWNERS MANUAL (EU5 A2) {ERREEE 1

400G
6950GT

CF400-5F/CF650-8F
OWNER'S MANUAL

® cFMmoTOo

www.ctmoto.com




F38-B  ixBBH(EE) OWNER\'S MANUAL(GERMAN)
I:\fon_] Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 |[6NTV-380101-D200-15 [OWNERS MANUAL {EFEAA 1

650G

CFB650-8F
BEDIENUNGSANLEITUNG

www.cfmoto.com

Version EU5.0 / 01 December 2020

®CFmMo

TO

EXPERIENCE MORE TOGETHER




FA1 ZE88 AIRFILTER
I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [O0HTV-111000-3000 AIR FILTER FEEER 1
02 [0700-111002 SEAL RING EHE 1
03 [30102-060012810 SCREW 1257 4
04 [0700-111100 FILTER ELEMENT R 1
05 [30110-480200040 SELF-TAPPING SCREW ST4.8x20-F-H |HIXiE5]ST4.8%20-F-H 10
06 [0700-111004 DAMPER FOAM HEER 3
07 |30601-124020 CLAMP A24 IRiEA24 1
08 [0700-111006 OIL STORAGE HOSE e 1
09 [30601-110010 CLAMP A10 7% 1
10 |[0700-111011 CLAMP 56, AIR INLET PIPE HSEEHEIS6 2
11 [0HU0-110010 BRACKET, SECONDARY GULP VALVE | )R#MSiESZZREE 1
12 |30601-118010 CLAMP A18 N 4
13 [0HU0-110002-10000 |AIR OUTLET PIPE, GULP VALVE IEREESE 1
14 |0HUO0-110001-10000 |AIR INLET PIPE, GULP VALVE INERESE 1
15 [(30112-050012410 SCREW ASSY M5x12 RETHSH 2
16 |OHU0-179000 GULP VLAVE RS 1
17 |0HTC-140005 RESTRICTION PLU TiRE 1

ERERRER/AR FILTER ASSY




F88 BRf A2RESEFRMA

EUS A2 PARTS

Item

No Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 6NTV-001000-C100 ECU ASSY (EU5 A2) ECUGERL 1
02 | 6NTV-190011-D001 VEHICLE PLATE (EU5 A2) ZEIRsaRE 1
7% DECALKTTS
ZHEJIANG CFMOTO POWER CO., LTD.




F89 BRH ASRESERAME  EUS5 A3 PARTS
I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [6NTV-001000-D200 |ECU ASSY ECURAK, 1
02 [6NTV-190011-D001  |VEHICLE PLATE i 1
02 |A000-191004 VIN PLATE (AUSTRALIA) iRk 1 |For Australia
Wi/t IDECAL KITS
ZHEJIANG CFMOTO POWER CO., LTD.
\
L3¢-A3 13168/201301063" | L3e-A2 e13168/201301091°
850B(A)-4125min " maxdlekg | 88dB(A}4500min  33KW
(%
ANAN ~/
) \ NS \ ; = :.'."’\\(
(\tjf\ YA /"“
\ , H / /




EO1-1 L& TRhMAESDSEL  UPPER & LOWER CRANKCASE
I:\f? Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [0700-012300 PLATE, OIL SHIELDING HEDS TRIREM 1
02 [0700-011104 GUARD, BREATHER IR ESEiR 1
03 |0700-012006 PLATE, LOWER CRANKCASE THEIREIR 1
04 |0700-070001 PLATE, OIL PIPE1 IHE I Fik 1
05 |0700-010002 HOLDER, CLUTCH CABLE G 1
06 |0700-0100A0-1B20 CRANKCASE ASSY (MATTE BLACK) |ERMifESH 1
07 |0700-010001 RING 62, BEARING iR I FRER62 1
08 |0700-0660A0 GEAR CASE THEE=SH 1
09 |0700-011410 BREATHER ASSY TEIRERIEES 1
10 [0700-012500 SWITCH, OIL PRESSURE HUEHREIRERX 1
11 [0700-011402-1000 OIL RETURN HOSE ELHE 1
12 [0700-011310 OIL PIPE 5 SHE Vet 1
13 [0700-0112A0-0B20 OIL PIPE 4 (MATTE BLACK) SHEIVESE 1
14 [0700-070300 OIL PIPE 1 EHE I & 1
15 [0700-012210 OIL PIPE 3 THED &4 1
16 |0700-012710 OIL PIPE 2 SHENSH 1
17 [0700-011102-00001 STUD M10x57 LR 1
18 [0700-011103 PIPE BREATHER S e T 1
19 [30410-01000 ROLLER 10x14 EHEAT10X14 3
20 [30403-02200 NEEDLE BEARING HK2212 EHMAHK 2212 1
21 [30403-01300 NEEDLE BEARING HK1312 SREHMIRHK1312 1
22 |0700-010200 OIL SEAL 40x62x8, COUNTERSHAFT  |ElitimEs 1
23 [0700-011112 O-SEAL RING 29x2.5 O LI 1
24 |0700-066006-00002 OIL LIMIT PLUG FRIftEnE 1
25 |0700-012105-00001 PLUG, MAIN OIL RAIL T HEHE 1
26 |0700-011106 PLUG, UPPER CRANKCASE FiEhE 1
27 |0180-014010 WIRE CLAMP LXAE 1
28 [0010-080013-0010 BOLT M6x22 12fe 2
29 [0010-080010-00001 BOLT 1242 7
30 [0700-012107-00001 DOWEL PIN, TRANSMISSION SPRING |#abltaiHEE i 1
31 [0010-021019-0010 BOLT M6x12 1252 2
32 [0700-066004-00001 BOLT M7x30 1252 6
33 [0700-066007-00001 BOLT M7x26 IBFEM7%26 3
34 [0700-011105-00002 BOLT 122 6
35 [0700-012012-00001 SCREW M6x8 1RET 2 0700-012012-00002
36 [0700-011403 DAMPER, OIL RETURN HOSE EHE RERRE 1
37 [30601-211550 STEEL BAND CLAMP B11.5 e #EB11.5 2
38 [0700-011401 CONNECTING PIPE BREATHER RIREE 1
39 [0700-012104-00002 SCREW PLUG M6, OIL PASSAGE THIEIREMG 1
40 |0700-022018 SOLID PIN 8x14 S 3
41 |0700-012201 O-SEAL RING 5x2 O LI 3
42 |0700-066005 PLUG 6 L6 2
43 [0700-011202 O-SEAL RING 8.2x1.90 OB 3
44 |0700-012701 O-SEAL RING 10x2 OBYZRTIE10x2 2
45 |0700-070003 O-SEAL RING 14x2.5 O£ 2
46 [0700-011107 SHAFT SLEEVE hE 2
47 [0700-012007-00001 BOLT M7x40 1252 6
48 [0700-012004-00001 BOLT M8x60 12fe 3 0700-012004-00002
49 [0700-012003-00001 BOLT M8x73 1252 2 0700-012003-00002
50 [0700-012011-00001 BOLT M8x50 124e 1
51 [0700-012009-00001 BOLT M7x34 1258 1
52 |0700-012005-00001 BOLT M7x47 122 1
53 [0700-011001-00001 BOLT M8x110 124e 3
54 [0700-011002-00001 BOLT M8x120 2e 1
55 |0700-012001 BOLT M9x113 1242 4
56 [0700-012008-00001 BOLT M9x83 124e 2
57 |0700-012002 WASHER 9.2x19x2.3 HE 6
58 |0010-022012 WASHER 8 HE 3
59 |0800-011400 NOZZLE VALVE ASSY el iR 2R 4 2
60 |01A0-056004 DOWEL PIN Dia 6x12 ENEEHE6x12 1




E01-1 AT Hirkine 2 IUPPER & LOWER CRANKCASE




F01-2 HB&EMEDSER RIGHT&LEFT SIDE COVER

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) | Qty [ Remark(s) Alternative Parts
02 [30406-00401 ROLLER NEEDLE P4x7.8 ETP4Ax7.8 4

03 [0110-013030 O-SEAL RING 18x3.55 O/ =&+ 1

04 [01A0-012003 O-SEAL RING 35x3.5 O ZEIE 1

05 [0700-065301 HOLDER S EE 1

06 [0700-013002-10000 |GASKET, RH SIDE COVER AMEEHR 1

07 |0700-014002-10000 |GASKET, LH SIDE COVER EMEEsH 1

08 [0700-065202-10000 |GASKET, TRANSMISSION COVER P e 1

09 [01A0-012002-0BYO0 |STRAINER COVER TEME 1 | Nano black
09 [01A0-012002-0H300 |STRAINER COVER (SILVER BLACK) e 1

09 [01A0-012002-0H700 |COVER, OIL STRAINER (SILVER GREY) =R 1 01A0-012002-0HA00
10 |0700-014001-CH700 [LH SIDE COVER (SILVER GREY) EME 1

10 |0700-014001-CH300 |LH SIDE COVER (SILVER BLACK) EE 1

10 |0700-014001-CBY00 |LH SIDE COVER ENE 1 | Nano black
11 [0700-013001-9BY00 |RH SIDE COVER al= 1

11 |0700-013001-9H700 |RH SIDE COVER (SILVER GREY) =S 1

11 |0700-013001-9H300 |RH SIDE COVER (SILVER BLACK) =S 1

12 [0700-065201-3B200 |COVER, GEARSHIFT SHAFT (MATTE BLACK) |#faftizs 1

12 [0700-065201-3BY00 |COVER, GEARSHIFT SHAFT ] 1

13 |[0700-013008 PLUG, OIL FILLING DIIAE 1

14 |0700-063008 BALL CONTACTOR SSiZD 1

15 [0700-013100-00001 |VIEWER, OIL LEVEL HEREAS 1

16 [0700-013005-30000 |LABEL, OIL CAPACITY (SHORT, ENGLISH)  |hliEimBRiRES 1

17 |30128-060016830 SCREW M6x16 [E3) 1

18 [0010-080008 DOWEL PIN Dia 8x14 EALHP8X14 4

19 [30403-01200 NEEDLE BEARING HK1210 EHMRHK1210 2

20 |30403-01300 NEEDLE BEARING HK1312 REHMRHK1312 1

21 [0010-080009 OIL SEAL 12x20x5 SHES 1

22 [0700-065220 OIL SEAL 13x22x5.5 SHES 1

23 |01A0-013005 O-SEAL RING 13x2 O ===t 1

24 |0010-060010 WASHER 10 HE 10 1

25 [0700-013003-10000 |HOLE CAP, TIMING INSPECTION IERT SRS 1

26 |0180-013208-0010 BOLT M6x45 [Ty 2

27 |0010-013009-0010 BOLT M6x40 124 1

28 [0010-060012-0010 BOLT M6x30 12k 3

29 [0010-013008-0010 BOLT M6x35 124 2

30 [0700-065230-10001 |GEAR POSITION SENSOR IEIVEES 1

31 [0010-023010-0010 BOLT M6x20 125 2

32 [0010-021017-0010 BOLT M6x25 124 23

33 [0020-011018-00001  [BOLT 2k 1

34 [0700-014003 CABLE CLIP g 1

35 [0700-066005 PLUG 6 L6 1

36 [0700-063007 SPRING, CONTACTOR fsSLapEs 1

37 [0HU0-013009 RETAINER N =] 1

38 [0180-023002 O-SEAL RING 24x2.5 O & EIE24%2.5 1




A&EME 7 B A/ RIGHT&LEFT SIDE COVER




E01-3 HERSDSA  OIL PAN

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [0700-015004-10000 |GASKET, OIL PAN HESS A 1

02 |0700-015003 HOLDER, OIL STRAINER L FEPRELEE IR AR 1

03 [0700-015002 OIL STRAINER L APREL RS ) 1

04 [0700-015001-00001 |OIL PAN SRR 1

05 [0010-021014 WASHER 12 BB 12 1

06 [0700-015006 DRAIN BOLT, M12x22 HEEe 1

07 [0010-080010-0010 BOLT M6x10 184 2 0010-080010-00001
08 [0010-021017-0010 BOLT M6x25 184 10

E01-3 R EAIOIL PAN




E02-1 SHEIE=%/6  CYLINDER HEAD COVER

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) | Alternative Parts

01 |OHTC-021001-1B200 |CYLINDER HEAD COVER (MATTE BLACK) |SiT== 1

01 |OHTC-021001-1BYO0 |[CYLINDER HEAD COVER (SILVER GREY) |SiI== 1

02 [0700-021400-00010 |SEAL RING, CYLINDER HEAD COVER SIEEFE 1
(SHU YAUN MACHINE)

03 [0180-014010 WIRE CLAMP s ) 1

04 [0700-021005 PRESS PLATE FEiR 2

05 [0700-021002 BRACKET, CLUTCH CABLE EoREN RS IR 1

06 |[0HU0-021300 SEAL RING, SPARK PLUG KEEFL I EAN 2

07 [0700-021200 SEAL RING, CYLINDER HEAD COVER St ESIRE I E 4
BOLT

08 [0700-021003-00001 |BOLT, CYLINDER HEAD COVER Stl==18 4

09 [0010-021019-0010 BOLT M6x12 1248 3

10 |0OHU0-021004-1BP00 |CAP, ONE-WAY VALVE S 1

10 |0OHU0-021004-1BY00 |[CAP, ONE-WAY VALVE HEEE 1

11 [0010-023010-0010 BOLT M6x20 12fe 2

12 |0700-178000-10000  [IGNITION COIL KRR 2

E02-1 5% B4 i H/CYLINDER HEAD COVER




E02-2 SEEREK (1) CYLINDER HEAD (1)

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [0HU0-022002 INNER HEX SCREW M6x30 A7 EERESLIRETME6X30 2
02 [0700-022100-0001 GASKET KIT, CYLINDER HEAD StlEHHAH 1
03 [0700-022320-1000 AIR INLET PIPE HSEEE 2
04 [OHTC-022200-0B200 |CYLINDER HEAD SEEERE 1
04 [OHTC-022200-0BY00 |CYLINDER HEAD SEEERE 1
05 [30102-060016810 SCREW 1257 4
06 [0180-022003-00001 |STUD M8x42 e S e 4
07 [0060-030004-0030 WASHER 6x10.4x1.6 B 2
08 [0010-080008 DOWEL PIN Dia 8x14 ERIHD8X14 6
09 [0700-022018 SOLID PIN 8x14 SO0 2
10 |0700-022019 WASHER 12.5x20x1 HE 1
11 |0700-022236 PLUG, PT1/2 HERE1/2 3
12 [0700-022013-00001 |BOLT M10x158, CYLINDER HEAD StlEEE 4
13 [0700-022204 HEX FLANGE BOLT M6x45 NEE=EIES 12
14 [0700-022014-10001 [BOLT M10x176, CYLINDER HEAD SEERE 1
15 |0700-022015-00002 [BOLT, CYLINDER HEAD SIS 1
16 |0700-022330 CLAMP, AIR INLET PIPE HAREREAN 2
17 |0700-022016 WASHER 10.5x19x2.3 HE 6
18 [018B-022810 WATER TEMPERATURE SENSOR KIBIERNES 1
19 |0700-022500-0001 THERMOSTAT BiEss 1
20 [0700-022011 O-SEAL RING 44.5x2.5 O &I 1
21 [0700-022009-1B200 |THERMOSTAT CAP RS 1
21 [0700-022009-1BYO0 |THERMOSTAT CAP TIREEE 1
22 [0010-023010-0010 BOLT M6x20 12 3
23 [0700-022012 GASKET, EXHAUST PIPE HES S 2

E02-2 {435 A(1)/CYLINDER HEAD(1)




E02-3 SiEDE (2) CYLINDER HEAD (2)
I:\f? Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s) Alternative Parts
01 [0700-022001-20000 |INTAKE VALVE HAI 4
02 |0700-022002-20001  |AIR EXHAUST VALVE HS] 4
03 [0700-022003 UPPER SEAT, VALVE SPRING S FRE 8
04 [0700-022004 LOCK CLIP, VALVE S ES 16
05 [0700-022005-0540 TAPPET t=4.26 TR 8 0700-022005-15500
05 [0700-022005-0530 TAPPET t=4.24 T 8 0700-022005-15400
05 [0700-022005-0520 TAPPET t=4.28 T 8 0700-022005-15300
05 [0700-022005-0510 TAPPET t=4.22 T 8 0700-022005-15200
05 [0700-022005-0500 TAPPET t=4.20 IR 8 0700-022005-15100
05 [0700-022005-0490 TAPPET t=4.18 T 8 0700-022005-15000
05 [0700-022005-0480 TAPPET t=4.16 IR 8 0700-022005-14900
05 [0700-022005-0470 TAPPET t=4.14 T 8 0700-022005-14800
05 [0700-022005-0460 TAPPET t=4.12 IR 8 0700-022005-14700
05 [0700-022005-0450 TAPPET t=4.10 T 8 0700-022005-14600
05 [0700-022005-0440 TAPPET t=4.08 IR 8 0700-022005-14500
05 [0700-022005-0430 TAPPET t=4.06 T 8 0700-022005-14400
05 [0700-022005-0420 TAPPET t=4.04 IR 8 0700-022005-14300
05 [0700-022005-0410 TAPPET t=4.02 T 8 0700-022005-14200
05 [0700-022005-0400 TAPPET t=4.00 I 8 0700-022005-14100
05 [0700-022005-0390 TAPPET t=3.98 T 8 0700-022005-14000
05 [0700-022005-0380 TAPPET t=3.96 I 8 0700-022005-13900
05 [0700-022005-0370 TAPPET t=3.94 T 8 0700-022005-13800
05 [0700-022005-0360 TAPPET t=3.92 T 8 0700-022005-13700
05 [0700-022005-0350 TAPPET t=3.90 T 8 0700-022005-13600
05 [0700-022005-0340 TAPPET t=3.88 TR 8 0700-022005-13500
05 [0700-022005-0330 TAPPET t=3.86 T 8 0700-022005-13400
05 [0700-022005-0320 TAPPET t=3.84 T 8 0700-022005-13300
05 [0700-022005-0310 TAPPET t=3.82 T 8 0700-022005-13200
05 [0700-022005-0300 TAPPET t=3.80 IR 8 0700-022005-13100
05 [0700-022005-0290 TAPPET t=3.78 T 8 0700-022005-13000
05 [0700-022005-0280 TAPPET t=3.76 T 8 0700-022005-12900
05 [0700-022005-0270 TAPPET t=3.74 T 8 0700-022005-12800
05 [0700-022005-0260 TAPPET t=3.72 IR 8 0700-022005-12700
05 [0700-022005-0250 TAPPET t=3.70 T 8 0700-022005-12600
05 [0700-022005-0240 TAPPET t=3.68 IR 8 0700-022005-12500
05 [0700-022005-0230 TAPPET t=3.66 T 8 0700-022005-12400
05 [0700-022005-0220 TAPPET t=3.64 IR 8 0700-022005-12300
05 [0700-022005-0210 TAPPET t=3.62 T 8 0700-022005-12200
05 [0700-022005-0200 TAPPET t=3.60 IR 8 0700-022005-12100
05 [0700-022005-0190 TAPPET t=3.58 T 8 0700-022005-12000
05 [0700-022005-0180 TAPPET t=3.56 IR ) 0700-022005-11900
05 [0700-022005-0170 TAPPET t=3.54 T 8 0700-022005-11800
05 [0700-022005-0160 TAPPET t=3.52 TR 8 0700-022005-11700
05 [0700-022005-0150 TAPPET t=3.50 T 8 0700-022005-11600
05 [0700-022005-0140 TAPPET t=3.48 T 8 0700-022005-11500
05 [0700-022005-0130 TAPPET t=3.46 T 8 0700-022005-11400
05 [0700-022005-0120 TAPPET t=3.44 B 8 0700-022005-11300
06 |0700-022006 LOWER SEAT, VALVE SPRING SIS TR 8
07 |0700-022007 SPRING, VALVE =) 8
08 [0700-022400-1000 SEAL RING, VALVE STEM SIIFESBEE NS 8




E02-3 STz KR(2)/CYLINDER HEAD(2)




E02-4 SE{A7 &AL CYLINDER BODY

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Remark(s) Alternative Parts
01 [0060-030003-00001 [INNER HEX BOLT N7 BEELIRE 2

02 |0700-023001-4B200 [CYLINDER BODY (MATTE BLACK) SEER 1

02 [0700-023001-4BY00 |CYLINDER BODY ASSY SEHER 1

03 [0700-023002-0001 GASKET, CYLINDER S5 1

04 [0700-040007-10011 |PISTON SEEE 1 I

04 [0700-040007-10021 |PISTON SEFE 1 11

04 [0700-040007-10031 |PISTON SEEE 1 111

05 [0700-040008 PISTON PIN TEEEE 2

06 |0700-0400A0 PISTON RING ASSY EEINEES 2

07 [0700-023004 WASHER 8.5x15.5x2 HEF 1

08 [0700-040009 CIRCLIP, PISTON PIN SEFRGE I 4

09 [0700-022018 SOLID PIN 8x14 SO0 2

10 |0700-023003-00001  [BOLT M8x43 12 1 0700-023003-00002
10 [0700-023003-00002 [BOLT 12 1 0700-023003-00001
11 |0700-022016 WASHER 10.5x19x2.3 HE 1

12 [0700-011111-00001  |NUT M10x1.25 [ 1 0700-011111-00002
12 [0700-011111-00002 |NUT [ 1 0700-011111-00001
13 |0700-023005 RESTRICTION PLUG TRE 1

14 |0700-0230A0 PISTON, CYLINDER BODY SERERAS 1

E02-4 S4B RICYLINDER BODY




E02-5 BcS&EsiD =SBk CAMSHAFT
I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [0700-024002-0001 TIMING SPROCKET 1-3 GEAR 1EATHERS 2
02 |0MQ0-024400 TENSIONER ASSY SKXERAM 1
03 [0700-022017 CHAIN GUIDE BLOCK E4tth 1
04 [0OMQO0-024006 CHAIN GUIDE PEEBIR 1
05 [0MQ0-024300 TENSION PLATE ASSY REWREME 1
06 [0700-024500 CAMSHAFT, EXHAUST HES A 1
07 [0700-024400 CAMSHAFT, AIR INLET HAROE A 1
08 [30004-060010150 BOLT M6x10 [Ty 4
09 [0700-024001 O-SEAL RING 19x2 O =5 1
10 [0700-024200-00030 |TIMING CHAIN IERTHESRLAN 1
11 [0MQO0-024001 SCREW PLUG M16x14 [EES 1
11 |OMQ0-024001-00001 [SCREW PLUG 12 1
12 |0700-024003 RETAINER == 2
13 [0700-024008-00001  |PIN SHAFT BRETEE 1
14 [30406-00501 ROLLER NEEDLE P5x7.8 W%5tP5X7.8 2
15 [0A70-012007 PLUG ¥k 1
RSHERICAMSHAFT |




EO3  RAEBHIAERE  MAGNETO

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [0110-090009-00002 |[INNER HEX SCREW K7 BEESLIRET 3
02 [0700-030001-00001 |PLATE EL&AR 1
03 [070Vv-032000-1300 TRIGGER HEBINETEHES 1
04 [0700-031000 MAGNETO ROTOR HEBNETAS 1
05 [0700-091001 COUPLING EAM)ESRE 1
06 |0060-030003-00001 [INNER HEX BOLT A AEELIER 3
07 |0700-040001-20000 |BOLT M12x1.25x45 IEFEM12x1.25x45 1
08 [0010-090006-00001 |SCREW BRET 1
09 [0700-040002-00001 |WASHER 12.5x33x5 HE 1
10 |0060-030004-0030 WASHER 6x10.4x1.6 ] 3
11 [0700-091200 CLUTCH, ONE-WAY ety 1
12 [0700-091000 OVERRIDING CLUTCH B S aRAA 1

E03 REFHLERMAGNETO




E04-1  HRIEITEBE (1) CRANKSHAFT &CONNECTING ROD (1)

I:\leom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts

01 [0700-041203-10000 |BOLT, CONNECTING RID ETIRE 4

02 [0700-041110-20002 |CRANKSHAFT ASSY AR 1

03 [0700-041200-40011 |CONNECTING ROD ASSY Mark ZEFTRG 2 I
1_Dia41.010~41.015

03 [0700-041200-40021 |CONNECTING ROD ASSY Mark ETRHE 2 II
2 Dia41.005~41.010

03 [0700-041200-40031 |CONNECTING ROD ASSY Mark AR 2 ITI
3 Dia41.010~41.015

04 [0700-041204 NUT, CONNECTING ROD TR 4

05 [0700-011003-00011 |MAIN PLAIN BEARING iR 6 I

05 [0700-011003-00021 |MAIN PLAIN BEARING iR 6 I1

06 [0700-041001-30020 |PLAIN BEARING, CONNECTING ROD |i&EHH#E 4
(BLUE_1.488~1.491)

06 [0700-041001-30010 |PLAIN BEARING, CONNECTING ROD |i&EHFlE, 4
(BLACK_1.485~1.488)

06 [0700-041001-30030 |PLAIN BEARING, CONNECTING ROD |i&EFFifHE 4
(GREEN_1.491~1.494)

06 [0700-041001-30040 |PLAIN BEARING, CONNECTING ROD |i&EHFlE, 4
(YELLOW _1.494~1.497)

06 [0700-041001-30050 |PLAIN BEARING, CONNECTING ROD |i&EFFifHE 4
(RED_1.497~1.500)

07 [0700-041101-10010 |DRIVE GEAR, BALANCER PR ER A 1

08 [0700-041102-10010 |OUTPUT GEAR EH G 1

09 [0700-041103-1000 TIMING DRIVE SPROCKET 1ERTERhEERS 1

A4 22 AT & 1)/ CRANKSHAF T &CONNECT_I_NG ROD(1)




EO4-2 EE?I:EHJ—EHE\EZ (2) CRANKSHAFT &CONNECTING ROD 2)

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [0700-012013-00002 |BOLT 124e 2

02 [0700-040005-10000 |PULSING ROTOR, CRANKCASE EhiMAEIRRL AR £ 1

03 [0700-178000-10000 |[IGNITION COIL KRR 1 DACY

04 [070Vv-012400-1301 TRIGGER A Es 1

05 [0700-170200 SPARK PLUG KEEEE 2

06 [0700-040003-00001 |BOLT M8x23 1B M8x23 1

07 [0700-040004 WASHER 8.5x28x0.8 HE 1

E04-2 HrBliEFFRR(2)/CRANKSHAFT &CONNECTING ROD(2)




EO5 BE&885hA CLUTCH
I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [0700-050100 CENTRAL SLEEVE dhi VELR 1
02 [0700-050200 FRICTION PLATE B AR 7
03 [0700-050001 STEEL PLATE B t=2.5 iMAB 5
04 [0700-050005 STEEL PLATE A t=2.0 MAA 1
05 [0700-051000 HOUSING ASSY SNBEES 1
06 [0700-013200-20000 |CONTROL SHAFT, CLUTCH BaEtlihEs 1
07 [0700-050004 TIE-ROD B 1
08 [0700-0500B0 OPERATING PAD, CLUTCH EEEH 1
09 [0700-050300 BOLT M6x20 [l =Py e 5
10 |0700-061002-00002  [NUT [=IS] 1
11 [0700-061003 CIRCLIP 20 TAMEE 20 1
12 [0700-061005 WASHER 25.5x47x2.5 B 2
13 [0A70-011007 WASHER 20x40x1 HE 1
14 [0700-050002 PRESS SPRING EE= 5
15 [0700-061004-00010 |AXLE SLEEVE, CLUTCH EALemE 1
16 [0700-013006-10000 |RETURN SPRING, CLUTCH LEVER BoEIMTEIRAEE 1
17 [0700-013007-10000 |WASHER 12.5x18.5x0.6 HE 1 0700-013007
18 [0700-052000-00010 |CLUTCH SUB ASSY (MARK A_MATCHED |B&EHREK 1
WITH PRIMARY DRIVEN GEAR A)
18 [0700-052000-00020 [CLUTCH SUB ASSY (MARK B_MATCHED |B&S85 2K 1
WITH PRIMARY DRIVEN GEAR B)

E05 %4 % K /CLUTCH ASSY




EO6-1  HaREiEmiEEA (1) TRANSMISSION SYSTEM (1)
I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [30406-00401 ROLLER NEEDLE P4x7.8 RETP4x7.8 3
02 [0700-060004-1000 FORK, MAIN SHAFT Y 1
03 [0700-060002-1000 SHIFT FORK, COUNTERSHAFT k% 2
04 [0700-063001-20000 |SHIFT DRUM TS, 1
05 [0700-063002 CAM, GEARSHIFT DRUM ENER 1
06 [0700-066008 PLATE 2 HiR2 1
07 |OHTB-063003-10000 |SHIFT LOCATION DRUM R 1
08 [0700-063004-10001 |GEAR DRIVE SHAFT EABKEN 1
09 [0700-066009 PLATE 3 $EitR3 1
10 |0700-060003 FORK SHAFT, MAIN SHAFT EihEE Wi 1
11 |0700-060001 SHIFT FORK, COUNTERSHAFT SNEmEE W i 1
12 [0010-090006-00001 |SCREW BRET 1
13 [0700-066010-00001 |SCREW, BEARING PLATE SR EARIRET 2
14 |30400-02504 BEARING SR TREmR 1
15 [0010-023008-0010 BOLT M6x18 12 1 0010-023008-00001
16 |0HTB-063005 CONTACTOR BOLT fsLigie 1
E06-1 ¥ASEism(1) TRANSMISSION SYSTEM(1)
5 15

oo




E06-2  ¥EIENIEREAL (2) TRANSMISSION SYSTEM (2)
I:\leom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [30801-03005 CIRCLIP30 S=1.5 $4B30S=1.5 1
02 [0700-062009 WASHER 30x38.5x1.5 HE 1
03 [0700-061001-1000 MAIN SHAFT 1-3 GEAR ES 1
04 [0700-062001-1000 COUNTERSHAFT 1-3 GEAR [l 1
05 [0700-062030 SPROCKET, OUTPUT B AN 1
06 [0700-061011-1000 DRIVE GEAR, 3RD AND 4TH SPEED 1-3 |Ezhi&se_3-4% 1
GEAR
07 [0700-061007-1000 DRIVE GEAR, 5TH SPEED 29 FERNEEES(54) 1
08 [0700-061013-1000 DRIVE GEAR, 6TH SPEED 27 FRhisee_ 1 1
09 [0700-062008-1000 DRIVEN GEAR, 4TH SPEED 30 MEIEES 44 1
10 [0700-062004-1000 DRIVEN GEAR, 5TH SPEED 28 MENEE 58 1
11 [0700-062011-1000 DRIVEN GEAR, 6TH SPEED 23 MENEES6_1 1
12 [0700-061014-1000 DRIVE GEAR, 2ND SPEED 1-3 GEAR Fahise2 1 1
13 [0700-062200-1000 DRIVEN GEAR, 2ND SPEED 1-3 GEAR NS o = vy 1
14 |0700-062006-1000 DRIVEN GEAR, 3RD SPEED 32 MENSES 38 1
15 [0700-062100-1000 DRIVEN GEAR, 1ST SPEED 1-3 GEAR MahitGa_ 1845234 1
16 |0700-011108 PRESS TOOL, SHAFT SLEEVE MEFER 1
17 [0700-066003 PLATE 1 EiR1 1
18 [0180-014009-00001 |SCREW, PRESS PLATE THEEIRIRET 1
19 [0700-062002 WASHER 20.4x28x1.2 HE2 1
20 [0700-062012 WASHER 25x39x2 HE 1
21 |0700-061006 BUSHING 28x14 HWEE 1
22 [0700-061016 CIRCLIPS FOR SHAFT20 dhAEE20 2
23 [0700-061009 CIRCLIPS FOR SHAFT28 ihFEtEiE28 3
24 [0700-066002 BEARING 25x62x17 ik 1
25 [0700-010100 BEARING 25x62x17, COUNTERSHAFT Bldhami 1
26 [30499-02004 NEEDLE BEARING KMJ20x26x13.8x1S SRR 2
27 [0800-062205 O-SEAL RING 25x2 O EHE 1
28 [0700-061012 BUSHING 28x14.7 IhMiRE28x14.7 1
29 [0700-062007 BUSHING 29.65 WEE 1
30 [0700-062016-00001 |NUT, COUNTER PULSE ICEBK IR 1
31 [0700-062013-1000 COLLAR, COUNTERSHAFT (CHANG BliMimE 1
ZHOU SU TE)
32 [0180-061012 GASKET 20.5x30x1.5 Ea 1
33 [0700-062005 WASHER iR 1
34 [0700-062003 WASHER 20.4x25x0.5 HE 1
35 [0700-062015 WASHER BEFAEREE 1
36 [0700-061008 WASHER R E 3
37 [0700-061000-10000  |MAIN SHAFT ASSY IRt 1 0700-061000-10001
38 [0700-062000-10000 |COUNTERSHAFT BimEReE 1




E06-2 BRASHER(2)TRANSMISSION SYSTEM(2)




E06-3  ¥aEniEEA (3) TRANSMISSION SYSTEM (3)
I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [30801-01305 CIRCLIP13 PEE13 1
02 [0700-065106 BUSHING 13 HE13 1
03 [0700-064100 SWING ARM, GEARSHIFT e IR DB 1
04 [0700-0651A0 SHAFT, GEARSHIFT e = Yy 1
05 [30102-060016810 SCREW 12T 1
06 |0700-065101-1000 WASHER 13.2x20x1.5 ] 1
07 [0700-064001 WASHER 6.3x16.3x1.2 ] 1
08 [0700-064003 SLEEVE, SWING ARM, GEARSHIFT  |HRSENIEERE 1
09 [0700-065102 SHAFT SLEEVE hE 1
10 [0700-065107 SPRING, SWING ARM, GEARSHIFT AR 2
11 [0700-064002 SPRING, SWING ARM, GEARSHIFT RS 1
12 [0700-065103-10000 |RETURN SPRING, GEARSHIFT R O 1

E06-3 kAt AR 3) TRANSMISSION SYSTEM(3)




E06-3-V2  HapyEmERERk (3) TRANSMISSION SYSTEM (3)

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [0700-065100-20000 |GEARSHIFT SHAFT SUB ASSY R BB 1
02 [0700-064002 SPRING, SWING ARM, GEARSHIFT eSS 1
03 [0700-064001 WASHER 6.3x16.3x1.2 HE 1
04 [0700-064100 SWING ARM, GEARSHIFT eI E oS 1
05 [0700-064003 SLEEVE, SWING ARM, GEARSHIFT RENIEEME 1
06 [30102-060016810 SCREW BRET 1

BRI L F(3) TRANSMISSION SYSTEM(3)




E07  EBRE

LUBRICATION SYSTEM

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 |0700-070004 SPROCKET, OIL PUMP (Huzhou Shuangshi) |#1iHZR4E 1
02 [0700-070400 CHAIN GUIDE, OIL PUMP LR RS SR AN 1
03 [0700-071001 SHAFT, OIL PUMP IREEEE 1
04 [0700-070200-10000 [OIL FILTER ASSY IR 10 1
05 [0700-012600-1000 RELIEF VALVE, OIL PR R4 4 1
06 [0700-071006 COVER, OIL PUMP RS 1 0700-071006-00001
07 [0700-071004 INNER ROTOR, MAIN OIL PUMP FHREAET 1
08 [0700-071008 INNER ROTOR, AUXILIARY OIL PUMP BN REREF 1
09 [0700-071002 OIL PUMP LR K 1
10 [0700-012106-00002 |BOLT, OIL FILTER TR EIRE 1
11 [0700-070110 OIL SUCTION PAN ASSY HESHE 1
12 [0010-021017-0010  [BOLT M6x25 [Ty 3
13 [0010-090006-00001 |SCREW 1EET 1
14 |0700-064001 WASHER 6.3x16.3x1.2 HEF 1
15 |30406-00400 ROLLER NEEDLE P4x15.8 2%t 3
16 |0700-070101 GASKET, OIL SUCTION PAN R ZEHE 1
17 [0700-070500 CHAIN, OIL PUMP (Huzhou Shuangshi) HUHRRESAN 1
18 |0700-070005 BOLT M6x20, LEFT-HAND THREAD [Ty 1
19 [0700-070002-00001 |SCREW M6x9 HBETMBX9 1
20 [0700-071003 OUTER ROTOR, MAIN OIL PUMP EHRRINET 1
21 [0700-071007 OUTER ROTOR, AUXILIARY OIL PUMP BINVAZRINE T 1
22 [0700-012701 O-SEAL RING 10x2 OBYZ IR 10%x2 1

E07 ¥3&Z%/LUBRICATION SYSTEM




E08 /KZEERL  WATER PUMP
I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 |30406-00401 ROLLER NEEDLE P4x7.8 RETPAx7.8 3
02 |0010-080011 WASHER 6x12x1 HE 2
03 [0700-081001-1B200 |WATER PUMP BODY (MATTE BLACK)  |7KZR{K 1
03 |0700-081001-1BY00 |[WATER PUMP KRR 1
04 |0700-080001-1BYO0 |WATER PUMP COVER KRS 1
04 [0700-080001-1B200 |WATER PUMP COVER (MATTE BLACK) |/k&E= 1
04 |0700-080001-1H700 |[WATER PUMP COVER IKES 1
05 [0700-081200 WATER SEAL ASSY JKEFR 1
06 [0700-080003-00001 |[IMPELLER, WATER PUMP KEMHEE 1
07 [0010-080013-0010 BOLT M6x22 12 1
08 [0010-013009-0010 BOLT M6x40 131e 3
09 |0700-081100 OIL SEAL 12x32x5.5 SR 1 0700-081100-10000
10 [0700-081002 SEAL RING, WATER PUMP HOUSING  [/KFE{RNZTTE 1
11 [0700-080002 SEAL RING, WATER PUMP COVER IKREZE 1
12 [0700-081004 O-RING 37x2.5 OBUZEEE37X2.5 1
13 [0010-021019-0010 BOLT M6x12 131e 1
14 [0010-060012-0010 BOLT M6x30 13te 2
KXZ B R/WATER PUMP
14

12




E09 BiIR%

STARTING SYSTEM

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [0700-090003 SHAFT, MIDDLE GEAR FRIBIAECEH 2

02 [0010-080013-0010 BOLT M6x22 12 2

03 [0700-090002 STARTING GEAR e e IS ESE 1

04 [0700-094000-10001 |GEAR ASSY, STARTING MOTOR RIS AL 1

05 [0700-093000 STARTING MOTOR FCENERNEH 1 OHU0-093000
06 |0700-090004 DUAL GEAR SBALGES 1

07 [0700-090001 WASHER 29.2x48x1.2 HE 1

08 [0700-093101 O-SEAL RING 24.7x3.10 O =i 1

E09 JEENAHL/STARTING SYSTEM




El6  FEIISAL

BALANCER SHAFT

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [0700-160000-30010 BALANCER SHAFT ASSY 283MT SRR 1 MARK B

01 [0700-160000-30020 BALANCER SHAFT ASSY 283MT SRR 1 MARK A

02 [0700-011004-00011 PALIN BEARING, BALANCER SHAFT |J&ihE, 4

02 [0700-011004-00021 PALIN BEARING, BALANCER SHAFT |J&ihE, 4

E16 “Plis /BALANCER SHAFT




El7 TSRIIJEAFOENHSE  THROTTLE&INJECTOR

I:\leom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [0700-173000-60000 |THROTTLE BODY ASSY (ONLY FOR A IRIARER 1
CF650-7, STRAIGHT CYLINDER VALVE)
02 [omQo-171001 CIRCLIP £ 2
03 [0700-171100 FUEL INJECTOR S 2
04 |0010-090006-00001 |SCREW 125 2
05 [0MQO0-171200 FUEL RAIL TSR 1
06 |0700-171000-10000 |FUEL RAIL ASSY THEEE 1
07 [omMQo0-173100 IDLE STEPPING MOTOR IR HEEA 1
08 [0GRB-173300 THROTTLE POSITION SENSOR PRI MISIERES 1
09 [0JY0-175000 T-MAP HRIEE. FHERS 1

E17 3750 TRHAAIBHES THROTTLE&INJECTOR




E18 AmpHZLi#h¢A4ES  ENGINE GASKET SET

I:\Ieom Parts Number Parts Name(EN) Parts Name(CN) Qty | Remark(s) Alternative Parts
01 [0700-022100-0001 GASKET KIT, CYLINDER HEAD StlSEHRHAN 1
02 [0700-023002-0001 GASKET, CYLINDER Stk 1
03 [0700-014002-10000 |GASKET, LH SIDE COVER EMEEE 1
04 [0700-065202-10000 |GASKET, TRANSMISSION COVER s R A 1
05 [0700-013002-10000 |GASKET, RH SIDE COVER aMEZHE 1
06 |0700-015004-10000 |GASKET, OIL PAN HESS A 1
07 [0700-0000A0 ENGINE GASKET SET Ko EHRES 1
E18 REHHIZRBEYHAIENGINE GASKET SET

ENGINE
GASKET
SET

GeEmMeTe




	650GT Parts Catalogue (Without selling price)
	Block Index
	F00  
	F01 
	F02-A
	F03
	F04-1 
	F04-2
	F04-3 
	F04-4 
	F04-5
	F05
	F06
	F07-A
	F08-1
	F08-2
	F10-B
	F11-A
	F12 
	F13 
	F14
	F15
	F16-V2
	F17-A
	F18
	F19-1-V2 
	F19-2-A
	F19-2-C
	F20 
	F22
	F36
	F38-A
	F38-B
	F41
	F88
	F89
	E01-1 
	E01-2
	E01-3
	E02-1
	E02-2
	E02-3
	E02-4
	E02-5
	E03
	E04-1
	E04-2
	E05
	E06-1
	E06-2 
	E06-3 
	E06-3-V2
	E07 
	E08
	E09 
	E16
	E17
	E18

	E18
	E18




